Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Report No: CCISE171000606

FCC REPORT

(LTE)

Applicant: Sun Cupid Technology (HK) Ltd.

16/F, CEO Tower, 77 Wing Hong Street, Cheung Sha Wan,

Address of Applicant: Kowloon, Hong Kong.

Equipment Under Test (EUT)

Product Name: LTE mobile phone
Model No.: N5702L, G2, G3
Trade mark: NUU

FCC ID: 2ADINN5702L

FCC CFR Title 47 Part 2

FCC CFR Title 47 Part 22 Subpart H

FCC CFR Title 47 Part 24 Subpart E

FCC CFR Title 47 Part 27 SubpartL, M & H

Applicable standards:

Date of sample receipt: 09 Oct., 2017
Date of Test: 09 Oct., to 03 Nov., 2017
Date of report issued: 06 Nov., 2017

Test Result: PASS*

* In the configuration tested, the EUT complied with the standards specified above.

Authorized Signature:

Bruce Zhang
Laboratory Manager
This report details the results of the testing carried out on one sample. The results contained in this test report do not relate to other
samples of the same product and does not permit the use of the CCIS product certification mark. The manufacturer should ensure that all
products in series production are in conformity with the product sample detailed in this report.

This report may only be reproduced and distributed in full. If the product in this report is used in any configuration other than that detailed in
the report, the manufacturer must ensure the new system complies with all relevant standards.

This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or
falsification of the content or appearance of this document is unlawful, and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days
only.



Report No: CCISE171000606

2. Version
Version No. Date Description
00 06 Nov., 2017 Original

Tested by: YT r&atq Date: 06 Nov., 2017

Test Engines/

Reviewed by: . ”%“‘?’ Date: 06 Nov., 2017

Project Engingér

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 2 of 300



Report No: CCISE171000606

Page

L. COVER PAGE ..ottt sttt ettt s b et et e e 4 et e te e 4 et e ke e b e s e b e a4 e b e teeb et et e e be b et e ebe b eteabe e eteebeseeteaae s etesreeas 1
Y 4t = S [ ] PRSPPSO 2
G T 1 1N 1 N 1 5 TP PST RS 3
A, TEST SUMMARY ..ottt ittt ettt ettt ettt e s e b et e s a8 e s 2e s s e R e be s s e Re st e b e s e b e st e R et e s b e R e et et e R e e be b eneabe b en e abesbe st ate s ens 4
5. GENERAL INFORMATION ...ttt ittt ettt sttt ettt sbe s s e ebe s es e e 2esaes s e b e s es s esess e s e ebe s esaeb et enseae e essanensensanenrenen 5
5.1 CLIENT INFORMATION .....e.tittiteteieatestetesteseesesteseesessessesesseseesessesseseabesseseabenseseebesses e eb e e es e e b et eseabe st eseebenben e et e nbeneanentenen 5
5.2 GENERAL DESCRIPTION OF ELU.T ..ottt ettt 5
5.3 TEST ENVIRONMENT AND MODE ......cutitttettateseesestessesesteseesessessesessessesessessesessessessssessessssessessasessessasessessasessensssensenes 14
5.4 DESCRIPTION OF SUPPORT UNITS ..ttt sttt sttt ettt bt sttt s b ettt e et bt nnns 14
5.5 MEASUREMENT UNCERTAINTY ....ttitttieteiteietestestetesteseetestesestesteseasesbeaatesbeseatesbeastesbeseatesbeseasesbeseasesseseasessesensensens 14
5.6 LABORATORY FACILITY ..uititiiteiiee sttt sttt sttt sttt s b et s b et b et et b et et s bt et e b et et e b et e be b et e be et et et st e ne et bns 14
5.7 LABORATORY LOCATION ....vctiiterietesteeetesteseetesteseetestesaesesteseatesseseasesbesestesseseatesbeseasesbeseatesbeseasesbeseasessensasessesensensens 14
5.8 TEST INSTRUMENTS LIST ..tttttettittteresteseesesteseesessessesessessesessessesessessesessessesessessessssessessssessessasessensasessessasessensasensenes 15

B.  TEST RESULTS ..ottt ettt b et et s bt e te e b et et e e 4 e s e Re e b e e ete et et ebe et e e et e ebe e et e ebe e etesbe e eteabeseerenreeas 16
6.1 CONDUCTED OUTPUT POWER ...cttiiitiiteiieieite ettt st et st seetesbe e tesbeseetesbestatesbessebesbeseetesseseetesbeseatesseneasessenens 16
6.2 PEAK-TO-AVERAGE RATIO ..ottt ettt sttt sttt bbb et b et et bt et b et s bt et b et et e st et et st st et neens 26
6.3 OCCUPY BANDWIDTH ...ttt ietiiteieitste et ste e e st sttt sbe e tesbeseebesbeseebeebe e et e abe e et e abe e et e abe st ebeabe st ebeabeseebeabeneeresneneas 30
6.4 OUT OF BAND EMISSION AT ANTENNA TERMINALS ....cctivtrietesteieresteseeresteseesessesessessessssessesessessessesessessssessessssessenes 91
6.5 ERP, EIRP MEASUREMENT ....c.vittittititiatisteseatesteseasesteseasestesessessessasessessasessessasessessenessensessssensessssessessssessensasessens 248
6.6 FIELD STRENGTH OF SPURIOUS RADIATION MEASUREMENT ......tiuitiitiiiristesiesessessesessessesessessessssessesessessessssessenes 262
6.7 FREQUENCY STABILITY V.S. TEMPERATURE MEASUREMENT .....ceiitiiiiiitiniesentessesesiessesessessesessessesessessessssessenes 289
6.8 FREQUENCY STABILITY V.S. VOLTAGE MEASUREMENT ....cvtiitiieriitiiesesteseesessessesessessessasessessssessessssessessasensenes 296

7. TEST SETUP PHOTO ... ..ttt sttt ettt sttt sttt sh et te s 1 et et s 1 et et s b et e be s b et e be s b et e be s b et e te st et e te st e sente e s 299
8. EUT CONSTRUCTIONAL DETAILLS ..ottt sttt sttt sb ettt b et et s b et te st ettt ne et naens 300
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 3 of 300



Report No: CCISE171000606

4, Test Summary

Test Items Section in CFR 47 Result
Part 1.1307 Passed
RF E AR
xposure (SAR) Part 2.1093 (Please refer to SAR Report)
Part 2.1046

Part 22.913 (a)(2)
Part 24.232 (c)
Part 27.50 (c)(10)
Part 27.50 (d)(4)
Part 27.50 (h)(2)

Part 24.232 (d)
Part 27.50 (d)(5)

Modulation Characteristics Part 2.1047 Pass

Part 2.1049
Part 22.917(b)
Part 24.238(b)
Part 27.53(g)
Part 27.53(h)
Part 27.53(m)

Part 2.1051
Part 22.917(a)
Part 24.238 (a)
Part 27.53 (g)
Part 27.53 (h)
Part 27.53(m)

Part 2.1053
Part 22.917(a)
Part 24.238 (a)
Part 27.53 (g)
Part 27.53 (h)
Part 27.53(m)

Part 22.917(a)
Part 24.238 (a)
Out of band emission, Band Edge Part 27.53 (g) Pass
Part 27.53 (h)
Part 27.53(m)

Part 22.355
. Part 24.235
Frequency stability vs. temperature Part 27.54 Pass

Part 2.1055(a)(1)(b)
Part 22.355

. Part 24.235

Frequency stability vs. voltage Part 2754 Pass

Part 2.1055(d)(1)(2)

Pass: The EUT complies with the essential requirements in the standard.

RF Output Power Pass

Peak-to-Average Ratio Pass

99% & -26 dB Occupied Bandwidth Pass

Spurious Emissions at Antenna Terminal Pass

Field Strength of Spurious Radiation Pass

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006
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5. General Information
5.1 Client Information

Applicant: Sun Cupid Technology (HK) Ltd.

Address: 16/F, CEO Tower, 77 Wing Hong Street, Cheung Sha Wan, Kowloon,
Hong Kong.

Manufacturer: Sun Cupid Technology (HK) Ltd.

Address: 16/F, CEO Tower, 77 Wing Hong Street, Cheung Sha Wan, Kowloon,
Hong Kong.

Factory: SUNCUPID (ShenZhen) Electronic Ltd

Address: Baolong Industrial City, Longgang District, Shenzhen Hi-Tech Road,
Building 1, A7, China.

5.2 General Description of E.U.T.

Product Name: LTE mobile phone

Model No.: N5702L,G2, G3

Operation Frequency range: | LTE Band 2: TX: 1850MHz-1910MHz, RX: 1930MHz-1990MHz
LTE Band 4:TX: 1710MHz-1755MHz, RX: 2110MHz-2155MHz
LTE Band 5:TX: 824MHz-849MHz, RX: 869MHz-894MHz

LTE Band 7: TX: 2500MHz -2570MHz, RX: 2620MHz-2690MHz
LTE Band 12: TX: 699MHz -716MHz, RX: 729MHz-746MHz
LTE Band 17: TX: 704MHz -716MHz, RX: 734MHz-746MHz

Modulation type: QPSK, 16QAM
Antenna type: Internal Antenna
Antenna gain: LTE Band 2: -2.60 dBi

LTE Band 4: -2.91dBi
LTE Band 5: -3.54dBi
LTE Band 7: -2.17dBi
LTE Band 12: -4.42dBi
LTE Band 17: -4.42dBi

AC adapter with two plugs : Model: HNEM050200UU
Input: AC100-240V, 50/60Hz, 0.35A
Output: DC 5.0V, 2000mA

Power supply: Rechargeable Li-ion Battery DC3.8V-3000mAh

Remark: Model No.: N5702L, G2, G3 were identical inside, the electrical circuit
design, layout, components used and internal wiring, with only difference
being model name.

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006
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Operation Frequency List:

LTE Band 2(1.4MHz)

LTE Band 2(3MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
18607 1850.70 18615 1851.50
18608 1850.80 18616 1851.60
18899 1879.90 18899 1879.90
18900 1880.00 18900 1880.00
18901 1880.10 18901 1880.10
19193 1909.20 19185 1908.40
19194 1909.30 19186 1908.50
LTE Band 2(5MHz) LTE Band 2(10MHz)
Channel Frequency (MHz) Channel Frequency (MHz)
18625 1852.50 18650 1855.00
18626 1852.60 18651 1855.10
18899 1879.90 18899 1879.90
18900 1880.00 18900 1880.00
18901 1880.10 18901 1880.10
19175 1907.40 19150 1904.90
19176 1907.50 19151 1905.00
LTE Band 2(15MHz) LTE Band 2(20MHz)
Channel Frequency (MHz) Channel Frequency (MHz)
18675 1857.50 18700 1860.00
18676 1857.60 18701 1860.10
18899 1879.90 18899 1879.90
18900 1880.00 18900 1880.00
18901 1880.10 18901 1880.10
19125 1902.40 19100 1899.90
19126 1902.50 19101 1900.00

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
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Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006

Page 6 of 300




Report No: CCISE171000606

LTE Band 4(1.4MHz) LTE Band 4(3MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
19957 1710.70 19965 1711.50
19958 1710.80 19966 1711.60
20174 1732.40 20174 1732.40
20175 1732.50 20175 1732.50
20176 1732.60 20176 1732.60
20392 1754.20 20384 1753.40
20393 1754.30 20385 1753.50

LTE Band 4(5MHz) LTE Band 4(10MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
19975 1712.50 20000 1715.00
19976 1712.60 20001 1715.10
20174 1732.40 20174 1732.40
20175 1732.50 20175 1732.50
20176 1732.60 20176 1732.60
20374 1752.40 20349 1749.90
20375 1752.50 20350 1750.00

LTE Band 4(15MHz) LTE Band 4(20MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
20025 1717.50 20050 1720.00
20026 1717.60 20051 1720.10
20174 1732.40 20174 1732.40
20175 1732.50 20175 1732.50
20176 1732.60 20176 1732.60
20324 1747.40 20299 1744.90
20325 1747.50 20300 1745.00

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
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LTE Band 5(1.4MHz) LTE Band 5(3MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
20407 824.70 20415 825.50
20408 824.80 20416 825.60
20524 836.40 20524 836.40
20525 836.50 20525 836.50
20525 836.60 20525 836.60
20642 848.20 20634 847.40
20643 848.30 20635 847.50

LTE Band 5(5MHz) LTE Band 5(10MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
20425 826.50 20450 829.00
20426 826.60 20451 829.10
20524 836.40 20524 836.40
20525 836.50 20525 836.50
20525 836.60 20525 836.60
20624 846.40 20599 843.90
20625 846.50 20600 844.00
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LTE Band 7(5MHz) LTE Band 7(10MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
20775 2502.50 20800 2505.00
20776 2502.60 20801 2502.10
21099 2534.90 21099 2534.90
21100 2535.00 21100 2535.00
21101 2535.20 21101 2535.20
21424 2567.40 21399 2564.90
21425 2567.50 21400 2565.00

LTE Band 7(15MHz) LTE Band 7(20MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
20825 2507.50 20850 2510.00
20826 2507.60 20851 2510.10
21099 2534.90 21099 2534.90
21100 2535.00 21100 2535.00
21101 2535.20 21101 2535.20
21374 2562.40 21349 2559.90
21375 2562.50 21350 2560.00
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LTE Band 12(1.4MHz) LTE Band 12(3MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
23017 699.70 23025 700.50
23018 699.80 23026 700.60
23094 707.40 23094 707.40
23095 707.50 23095 707.50
23096 707.60 23096 707.60
23174 715.20 23164 714.40
23175 715.30 23165 714.50

LTE Band 12(5MHz) LTE Band 12(10MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
23035 701.50 23060 704.00
23036 701.60 23061 704.10
23094 707.40 23094 707.40
23095 707.50 23095 707.50
23096 707.60 23096 707.60
23154 713.40 23129 710.90
23155 713.50 23130 711.00

LTE Band 17(5MHz) LTE Band 17(10MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
23755 706.50 23780 709.00
23756 706.60 23781 709.10
23789 709.90 23789 709.90
23790 710.00 23790 710.00
23791 710.10 23791 710.10
23824 713.40 23799 710.90
23825 713.50 23800 711.00
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Regards to the operating frequency range, the lowest frequency, the middle frequency, and the highest

frequency of channel were selected to perform the test, and the selected channels as below:

LTE Band 2(1.4MHz)

LTE Band 2(3MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
Lowest channel 18607 1850.70 Lowest channel 18615 1851.50
Middle channel 18900 1880.00 Middle channel 18900 1880.00
Highest channel 19193 1909.30 Highest channel 19185 1908.50
LTE Band 2(5MHz) LTE Band 2(10MHz)
Channel Frequency (MHz) Channel Frequency (MHz)
Lowest channel 18625 1852.50 Lowest channel 18650 1855.00
Middle channel 18900 1880.00 Middle channel 18900 1880.00
Highest channel 19175 1907.50 Highest channel 19150 1905.00
LTE Band 2(15MHz) LTE Band 2(20MHz)
Channel Frequency (MHz) Channel Frequency (MHz)
Lowest channel 18675 1857.50 Lowest channel 18700 1860.00
Middle channel 18900 1880.00 Middle channel 18900 1880.00
Highest channel 19125 1902.50 Highest channel 19100 1900.00
LTE Band 4(1.4MHz) LTE Band 4(3MHz)
Channel: Frequency (MHz) Channel Frequency (MHz)
Lowest channel 19957 1710.70 Lowest channel 19965 1711.50
Middle channel 20175 1732.50 Middle channel 20175 1732.50
Highest channel 20393 1754.30 Highest channel 20385 1753.50
LTE Band 4(5MHz) LTE Band 4(10MHz)
Channel Frequency (MHz) Channel Frequency (MHz)
Lowest channel 19975 1712.50 Lowest channel 20000 1715.00
Middle channel 20175 1732.50 Middle channel 20175 1732.50
Highest channel 20375 1752.50 Highest channel 20350 1750.00
LTE Band 4(15MHz) LTE Band 4(20MHz)
Channel Frequency (MHz) Channel Frequency (MHz)
Lowest channel 20025 1717.50 Lowest channel 20050 1720.00
Middle channel 20175 1732.50 Middle channel 20175 1732.50
Highest channel 20325 1747.50 Highest channel 20300 1745.00

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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LTE Band 5(1.4MHz) LTE Band 5(3MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
Lowest channel 20407 824.70 Lowest channel 20415 825.50
Middle channel 20525 836.50 Middle channel 20525 836.50
Highest channel 20643 848.30 Highest channel 20635 847.50

LTE Band 5(5MHz) LTE Band 5(10MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
Lowest channel 20425 826.50 Lowest channel 20450 829.00
Middle channel 20525 836.50 Middle channel 20525 836.50
Highest channel 20625 846.50 Highest channel 20600 844.00

LTE Band 7(5MHz)

LTE Band 7(10MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
Lowest channel 20775 2502.50 Lowest channel 20800 2505.00
Middle channel 21100 2535.00 Middle channel 21100 2535.00
Highest channel 21425 2567.50 Highest channel 21400 2565.00

LTE Band 7(15MHz)

LTE Band 7(20MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
Lowest channel 20825 2507.50 Lowest channel 20850 2510.00
Middle channel 21100 2535.00 Middle channel 21100 2535.00
Highest channel 21375 2562.50 Highest channel 21350 2560.00

LTE Band 12(1.4MHz)

LTE Band 12(3MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
Lowest channel 23017 699.70 Lowest channel 23025 700.50
Middle channel 23095 707.50 Middle channel 23095 707.50
Highest channel 23175 715.30 Highest channel 23165 714.50

LTE Band 12(5MHz)

LTE Band 12(10MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
Lowest channel 23035 701.50 Lowest channel 23060 704.00
Middle channel 23095 707.50 Middle channel 23095 707.50
Highest channel 23155 713.50 Highest channel 23130 711.00

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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LTE Band 17(5MHz) LTE Band 17(10MHz)
Channel Frequency (MHz) Channel Frequency (MHz)
Lowest channel 23755 706.50 Lowest channel 23780 709.00
Middle channel 23790 710.00 Middle channel 23790 710.00
Highest channel 23825 713.50 Highest channel 23800 711.00
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
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5.3 Test environment and mode

Operating Environment:

Temperature: Normal: 15°C ~ 35°C, Extreme: -30°C ~ +50°C

Humidity: 20% ~75%RH

Atmospheric Pressure: | 1008 mbar

Voltage: Nominal: 3.8Vdc, Extreme: Low 3.5 Vdc, High 4.35 Vdc

Test mode:

LTE QPSK mode Keep the EUT communication with simulated station in QPSK mode
LTE 16-QAM mode Keep the EUT communication with simulated station in 16-QAM mode

Remark: The EUT has been tested under continuous transmitting mode. Channel Low, Mid and High
for each type band with rated data rate were chosen for full testing. The field strength of spurious
radiation emission was measured as EUT stand-up position (H mode) and lie down position (E1, E2
mode) for these modes with power adaptor, earphone and Data cable. Just the worst case position (H
mode) shown in report.

5.4 Description of Support Units

Test Equipment Manufacturer Model No. Serial No.
Simulated Station Anritsu MT8820C 6201026545
5.5 Measurement Uncertainty
Parameters Expanded Uncertainty
Radiated Emission (9kHz ~ 30MHz) 4.24 dB (k=2)
Radiated Emission (30MHz ~ 1000MHz) 4.35 dB (k=2)
Radiated Emission (1GHz ~ 18GHz) 4.44 dB (k=2)
Radiated Emission (18GHz ~ 26.5GHz) 4.56 dB (k=2)

5.6 Laboratory Facility

The test facility is recognized, certified, or accredited by the following organizations:

® FCC - Registration No.: 727551

Shenzhen Zhongjian Nanfang Testing Co., Ltd. has been accredited as a testing laboratory by FCC
(Federal Communications Commission). The Registration No. is 727551.

® IC - Registration No.: 10106A-1

The 3m Semi-anechoic chamber of Shenzhen Zhongjian Nanfang Testing Co., Ltd. has been
Registered by Certification and Engineering Bureau of Industry Canada for radio equipment testing with
Registration No.: 10106A-1.

® CNAS - Registration No.: CNAS L6048

Shenzhen Zhongjian Nanfang Testing Co., Ltd. is accredited to ISO/IEC 17025:2005 General
Requirements for the Competence of Testing and Calibration laboratories for the competence of
testing. The Registration No. is CNAS L6048.

® A2LA - Registration No.: 4346.01

This laboratory is accredited in accordance with the recognized International Standard ISO/IEC
17025:2005 General requirements for the competence of testing and calibration laboratories. The test
scope can be found as below link: https://portal.a2la.org/scopepdf/4346-01.pdf

5.7 Laboratory Location

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Address: No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Tel: +86-755-23118282, Fax: +86-755-23116366

Email: info@ccis-cb.com, Website: http://www.ccis-cb.com

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
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5.8 Test Instruments list

Test Equipment Manufacturer Model No. Serial No. (rﬁr?]lldDda};i/) C(ﬁ:'mD_:?j_(:/?})e
3m SAC SAEMC 9IM*Bm*6m 966 07-22-2017 07-21-2020
BiConiLog Antenna SCHWARZBECK VULB9163 497 02-25-2017 02-24-2018
Biconical Antenna SCHWARZBECK VUBA9117 359 06-22-2017 06-21-2018
Horn Antenna SCHWARZBECK BBHA9120D 916 02-25-2017 02-24-2018
Horn Antenna SCHWARZBECK BBHA9120D 1805 02-25-2017 02-24-2018
EMI Test Software AUDIX E3 6.110919b N/A N/A
Pre-amplifier HP 8447D 2944M09358 02-25-2017 02-24-2018
Pre-amplifier CD PAP-1G18 11804 02-25-2017 02-24-2018
Spectrum analyzer Rohde & Schwarz FSP30 101454 02-25-2017 02-24-2018
EMI Test Receiver Rohde & Schwarz ESRP7 101070 02-25-2017 02-24-2018
Spectrum Analyzer Agilent N9020A MY50510123 10-29-2017 10-28-2018
Signal Generator Rohde & Schwarz SMX 835454/016 02-25-2017 02-24-2018
Signal Generator R&S SMR20 1008100050 02-25-2017 02-24-2018
RF Switch Unit MWRFTEST MW200 N/A N/A N/A
Cable ZDECL Z108-NJ-NJ-81 1608458 02-25-2017 02-24-2018
Cable MICRO-COAX MFR64639 K10742-5 02-25-2017 02-24-2018
Cable SUHNER SUCOFLEX100 58193/4PE 02-25-2017 02-24-2018
DC Power Supply XinNuoEr WYK-10020K 1409050110020 | 10-31-2017 10-30-2018
Temperature Humidity HengPu HPGDS-500 | 20140828008 | 09-24-2017 | 09-23-2018
amber
Simulated Station Rohde & Schwarz CMW500 140493 06-24-2017 06-23-2018

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
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6. Test results

6.1 Conducted Output Power

Test Requirement:

Part 22.913 (a), FCCPart 24.232 (c), part 27.50(c), part 27.50(d),

Part 27.50 (h)

Test Method:

ANSI/TIA-603-D 2010

Limit:

LTE Band2: 2W
LTE Band 4: 1W
LTE Band 5: 7TW
LTE Band 7: 2W
LTE Band 12: 3W
LTE Band 17: 3W

Test Setup:

@)

(e} L

L —

ATT
System simulator

L]

EUT

Test Procedure:

The transmitter output was connected to a calibrated attenuator, the other
end of which was connected to the CMW500. Transmitter output power

was read off in dBm.

Test Instruments:

Refer to section 5.8 for details

Test mode:

Refer to section 5.3 for details

Test results:

Passed

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Measurement Data:

Bandwidth

Average Power (dBm)

LTE Band | PGS | Modulation | RB Size | RB Offset | 18607 18900 19193
1850.7MHz | 1880.0MHz | 1909.3MHz

1 0 2217 2222 22.05

1 2 22.00 2212 22.07

1 5 22.21 2223 22.00

QPSK 3 0 22.25 2212 22.18

3 1 22.22 2214 22.00

3 2 22.26 2218 2215

) » 6 0 21.25 2115 2118

: 1 0 21.30 2130 21.03

1 2 21.26 2132 21.23

1 5 21.21 21.04 21.27

16QAM 3 0 21.30 2127 21.50

3 1 2135 21.28 2148

3 2 21.30 2136 2131

6 0 20.36 20.58 2045

. Average Power (dBm)

LTE Band Ba(mvz";'th Modulation | RBSize | RBOffset | 18615 18900 19185
1851.5MHz | 1880.0MHz | 1908.5MHz

1 0 22.36 2252 22.45

1 7 22.24 22.48 22.38

1 14 22.30 22.50 22.45

QPSK 8 0 21.59 2151 21.51

8 4 2151 21.49 21.49

8 7 2153 2151 21.49

, 5 15 0 21.49 21.54 21.50

1 0 2152 21.55 21.75

1 7 21.46 21.45 2138

1 14 21.80 21.47 21.41

16QAM 8 0 21.60 20.59 20.56

8 4 2159 20.66 20.58

8 7 21.70 20.55 20.50

15 0 20.62 20.52 20.51

. Average Power (dBm)

LTE Band Ba(m_’i"z";'th Modulation | RBSize | RB Offset | 18625 18900 19175
1852.5MHz | 1880.0MHz | 1907.5MHz

1 0 22 62 22.54 22.40

1 12 2253 22.50 2238

1 24 21.36 22.50 2238

QPSK 12 0 21.39 21.38 21.32

12 6 2133 21.40 21.40

12 1 21.35 21.32 2133

, 5 25 0 21.31 21.36 21.30

1 0 21.75 21.48 21.72

1 12 21.64 21.27 21.65

1 24 2153 21.56 21.28

16QAM 12 0 20.39 20.65 20.36

12 6 20.56 20.56 20.40

12 1 20.42 20.48 20.48

25 0 20.32 20.38 20.31
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Average Power (dBm)

LTE Band Ba(rlq/mz")“h Modulation | RBSize | RB Offset | 18650 18900 19150
1855.0MHz | 1880.0MHz | 1905.0MHzZ

1 0 2249 2251 2252

1 24 22.35 22.42 22.45

1 49 22.46 2242 22.46

QPSK 25 0 2141 2135 21.38

25 12 2134 2137 21.40

25 24 21.36 2136 2143

) 0 50 0 2137 2138 2144

1 0 2178 2154 2135

1 24 2167 2163 2165

1 49 21.66 2175 2153

16QAM 25 0 20.46 20.41 20.42

25 12 20.44 20.42 20.39

25 24 2045 2043 20.41

50 0 20.39 20.35 20.44

. Average Power (dBm)

LTE Band Ba(mvz";'th Modulation | RBSize | RBOffset | 18675 18900 19125
1857.5MHz | 1880.0MHz | 1902.5MHz

1 0 22.57 22.48 22.59

1 37 22.36 22.32 22.43

1 74 22.47 22.41 2247

QPSK 36 0 21.44 21.39 21.59

36 16 21.39 21.37 21.54

36 35 21.40 21.40 21.49

) 5 75 0 21.41 21.38 21.48

1 0 21.65 21.85 21.86

1 37 21.69 21.65 21.70

1 74 21.80 21.72 21.19

16QAM 36 0 20.48 20.44 20.56

36 16 20.43 20.43 20.39

36 35 20.45 20.39 20.41

75 0 20.37 20.37 20.49

. Average Power (dBm)

LTE Band Ba(m_’i"z";'th Modulation | RBSize | RB Offset | 18700 18900 19100
1860.0MHz | 1880.0MHz | 1900.0MHz

1 0 22 58 22 52 22,65

1 49 22.39 22.27 22.43

1 99 2245 22.45 22.58

QPSK 50 0 2151 21.44 21.68

50 24 2137 21.39 21.45

50 49 21.46 21.44 2157

) 20 100 0 21.44 21.41 21.60

1 0 21.96 21.84 2133

1 49 21.36 21.50 21.66

1 99 21.85 21.75 21.42

16QAM 50 0 20.42 20.42 20.62

50 24 20.35 20.39 20.39

50 49 20.42 20.46 20.50

100 0 20.47 2042 20.59
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Average Power (dBm)

LTE Band Ba(rlqmz")’th Modulation | RBSize | RB Offset | 19957 20175 20393
1710.7MHz | 1732.6MHz | 1754.3MHz

1 0 2245 2235 22.29

1 2 22.33 2235 22.35

1 5 22.45 22.31 22.36

QPSK 3 0 22.50 22.48 22.35

3 1 22.45 22.41 22.40

3 2 2251 22.48 2241

A » 6 0 21.44 2138 2144

: 1 0 2181 2178 21.60

1 2 21.66 21.66 21.50

1 5 21.66 2174 2131

16QAM 3 0 2164 2158 21.27

3 1 21.36 2151 2152

3 2 2158 2153 2148

6 0 20.73 20.45 20.36

. Average Power (dBm)

LTE Band Ba(mvz";'th Modulation | RBSize | RBOffset | 19965 20175 20385
1711.5MHz | 1732.5MHz | 1753.5MHz

1 0 2238 22 45 2258

1 7 22.51 22.40 22.51

1 14 22.30 22.42 22.56

QPSK 8 0 21.63 21.51 21.48

8 4 21.60 21.49 21.50

8 7 21.62 21.50 21.46

. 5 15 0 21.60 21.50 21.49

1 0 21.52 21.68 21.80

1 7 21.55 21.75 2157

1 14 21.85 21.51 21.60

16QAM 8 0 20.75 20.58 20.58

8 4 20.66 20.56 20.55

8 7 20.69 20.57 20.59

15 0 20.68 20.49 20.51

. Average Power (dBm)

LTE Band Bim:;?th Modulation | RBSize | RB Offset | 19975 20175 20375
1712.5MHz | 1732.5MHz | 1752.5MHz

1 0 22.42 22.51 22.52

1 12 22.40 22.45 2253

1 24 22.44 22.45 22.51

QPSK 12 0 21.52 21.42 21.44

12 6 2153 21.41 21.45

12 1 21.49 21.39 2143

. 5 25 0 2151 21.40 21.42

1 0 21.91 21.75 21.71

1 12 21.50 21.21 21.40

1 24 21.30 21.21 21.37

16QAM 12 0 20.65 20.58 20.48

12 6 20.63 20.69 20.49

12 1 20.52 20.46 20.58

25 0 20.57 2042 2043
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Average Power (dBm)

LTE Band Ba(rlqmz")’th Modulation | RBSize | RB Offset | 20000 20175 20350
1715.0MHz | 1732.6MHz | 1750.0MHz

1 0 2263 2265 22.50

1 24 2251 2253 22.45

1 49 2251 22.49 2247

QPSK 25 0 2154 2146 21.49

25 12 21.50 2142 2145

25 24 2151 2139 2137

A 0 50 0 2153 2144 2144

1 0 2155 2158 21.64

1 24 21.01 2143 21.40

1 49 2173 2164 21.71

16QAM 25 0 20.62 20.56 20.49

25 12 2053 20.54 20.49

25 24 20.55 20.45 20.38

50 0 20.52 20.50 20.44

. Average Power (dBm)

LTE Band Ba(mvz";'th Modulation | RBSize | RBOffset | 20025 20175 20325
1717.5MHz | 1732.5MHz | 1747 5MHz

1 0 22.73 22.70 22.59

1 37 22.50 22.42 22.40

1 74 22.58 22.43 2247

QPSK 36 0 21.60 2153 2155

36 16 2158 21.45 21.42

36 35 2157 21.41 2143

. 5 75 0 2157 21.46 21.48

1 0 21.68 21.68 21.02

1 37 21.75 21.78 21.37

1 74 21.96 21.79 21.60

16QAM 36 0 20.66 20.56 20.65

36 16 20.61 20.55 20.58

36 35 20.62 20.46 20.50

75 0 20.58 20.48 20.53

. Average Power (dBm)

LTE Band Ba(m_’i"z";'th Modulation | RBSize | RB Offset | 20050 20175 20300
1720.0MHz | 1732.5MHz | 1745.0MHz

1 0 22.89 22.86 22.75

1 49 22.56 22.45 22.45

1 99 22.68 22.50 22.60

QPSK 50 0 21.63 2157 21.86

50 24 21.55 21.49 21.48

50 49 21.69 21.36 21.49

. 20 100 0 21.65 21.49 21.61

1 0 22.12 21.76 21.69

1 49 21.81 21.56 21.56

1 99 21.95 21.85 21.02

16QAM 50 0 20.67 2053 20.81

50 24 20.53 20.58 20.52

50 49 20.72 20.39 20.48

100 0 20.67 20.51 20.62
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Average Power (dBm)

LTE Band Ba(’lz/‘li";’z")’th Modulation | RBSize | RB Offset 20407 20525 20643
824.7MHz | 8365MHz | 848.3MHZ

1 0 22.84 2278 2275

1 2 22.79 22.72 22.74

1 5 22.80 22.76 22.70

QPSK 3 0 21.85 21.88 21.84

3 1 21.82 21.84 21.79

3 2 21.83 21.91 21.86

: 4 6 0 21.91 21.88 21.89

: 1 0 21.85 2217 22.07

1 2 21.94 22.06 21.67

1 5 21.76 22.14 2214

16QAM 3 0 21.96 22.02 2177

3 1 22.02 21.76 21.75

3 2 21.92 21.86 21.99

6 0 20.85 20.83 20.91

. Average Power (dBm)

LTE Band Ba(r,:,ﬂ‘_’lvz")“h Modulation | RB Size | RBOffset [ 20415 20525 20635
8255MHz | 836.5MHz | 847.5MHzZ

1 0 22.98 22.95 22.88

1 7 22.89 22.78 22.86

1 14 22.91 22.86 22.91

QPSK 8 0 21.97 21.95 21.07

8 4 21.91 21.88 21.78

8 7 21.95 21.90 21.83

; 5 15 0 21.94 21.93 21.02

1 0 22.12 21.91 21.07

1 7 2211 22.02 22.10

1 14 21.99 22.09 2218

16QAM 8 0 2111 2110 21.03

8 4 2113 21.04 20.85

8 7 20.95 20.86 20.86

15 0 20.99 20.95 20.95

. Average Power (dBm)

LTE Band B"‘(r,:/ﬂ‘_“l’z")’th Modulation | RBSize | RB Offset | 20425 20525 20625
8265MHz | 836.5MHz | 846.5MHzZ

1 0 22.89 22.88 22.80

1 12 22.84 22.80 22.79

1 24 22.93 22.79 22.85

QPSK 12 0 21.85 21.80 21.80

12 6 21.86 21.84 21.82

12 11 21.85 21.80 21.78

5 5 25 0 21.84 21.79 21.80

1 0 22.12 22.23 22.02

1 12 2211 21.08 21.75

1 24 22.03 21.73 2173

16QAM 12 0 20.96 20.89 20.85

12 6 20.82 20.77 20.90.

12 11 20.73 20.79 20.66

25 0 20.88 20.79 20.75
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Bandwidth

Average Power (dBm)

LTE Band | PGS | Modulation | RB Size | RB Offset | 20450 20525 20600
820MHz | 8365MHz | 844MHZ
1 0 22.85 22.89 22.85
1 24 22.80 22.83 2275
1 49 22.85 2277 22.76
QPSK 25 0 21.86 21.87 21.75
25 12 21.77 21.80 21.76
25 24 21.80 21.96 21.77
5 . 50 0 21.85 2138 21.74
1 0 2213 21.84 21.28
1 24 22.03 2175 21.66
1 49 2164 21.96 2152
16QAM 25 0 20.86 20.85 20.65
25 12 20.86 20.86 20.70
25 24 20.77 20.80 20.72
50 0 20.80 20.81 20.73
. Average Power (dBm)
LTE Band Ba(mfz")“h Modulation | RBSize | RB Offset | 20775 21100 21425
2502.5MHz | 2535.0MHz | 2567.5MHz
1 21.25 2138 2158
1 12 21.22 2135 2157
1 24 21.25 2136 2165
QPSK 12 0 2053 20.28 2052
12 6 2043 20.33 20.52
12 1 2043 20.31 20.54
, . 25 0 20.32 20.31 20.54
1 2053 20.45 20.82
1 12 2043 20.35 20.81
1 2 20.58 2053 20.56
16QAM 12 0 19.17 19.36 10.47
12 6 19.21 19.35 19.45
12 1 19.36 19.31 19.45
25 0 10.28 19.32 10.56
. Average Power (dBm)
LTE Band Ba(mfz";'th Modulation | RBSize | RB Offset | 20800 21100 21400
2505.0MHz | 2535.0MHz | 2565.0MHz
1 0 2134 2142 2156
1 24 21.32 21.40 21.26
1 49 21.40 21.50 21.72
QPSK 25 0 20.32 20.35 20.58
25 12 20.33 20.36 2057
25 24 20.32 20.37 2057
. 0 50 0 20.31 20.34 2051
1 0 2053 20.58 20.78
1 24 20.39 20.42 20.59
1 49 20.72 20.50 20.85
16QAM 25 0 10.34 19.35 19.35
25 12 19.30 19.33 19.58
25 24 19.41 19.43 19.63
50 0 19.37 19.40 19.56
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Average Power (dBm)

LTE Band Ba{,{,ﬂfz")“h Modulation | RBSize | RB Offset | 20825 21100 21375
2507.5MHz | 2535.0MHz | 2562.5MHz

1 0 2143 2142 21.68

1 37 21.32 2133 2158

1 74 2148 2150 21.74

QPSK 36 0 20.39 20.40 20.62

36 16 20.35 20.35 20.56

36 35 20.37 20.42 20.61

, 5 75 0 20.36 20.38 20.50

1 0 20.75 20.35 20.98

1 37 20.72 20.58 20.45

1 74 20.65 20.41 20.58

16QAM 36 0 10.47 19.40 10.67

36 16 10.45 19.39 10.58

36 35 10.38 10.48 10.68

75 0 10.44 19.41 10.52

. Average Power (dBm)

LTE Band Ba(mfz";'th Modulation | RBSize | RB Offset | 20850 21100 21350
2510.0MHz | 2535.0MHz | 2560.0MHzZ

1 0 2148 2158 21.75

1 49 21.28 21.37 21.58

1 99 2153 21.69 21.78

QPSK 50 0 20.51 20.45 20.69

50 24 20.40 20.40 20.64

50 49 20.43 20.42 20.67

. 20 100 0 20.45 20.44 20.66

1 0 20.87 20.80 20.45

1 49 20.70 20.67 20.85

1 99 20.56 20.89 2053

16QAM 50 0 19.53 19.41 19.72

50 24 10.58 19.36 10.62

50 49 19.51 19.39 10.67

100 0 19.50 19.47 10.66
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Average Power (dBm)

LTE Band BE‘(’R/‘I’FV{Z")’“ Modulation | RBSize | RBOffset | 23017 23095 23175
699.7MHz | 707.5MHz | 715.3MHz

1 0 22.65 2275 22.86

1 2 22.65 2275 22.78

1 5 22.74 22.89 22.86

QPSK 3 0 22.74 22.86 22.89

3 1 22.70 22.82 22.86

3 2 22.89 22.79 22.08

. 4 6 0 21.78 21.86 22.12

: 1 0 21.69 2175 21.89

1 2 2158 22.02 22.12

1 5 21.49 2175 21.79

16QAM 3 0 21.89 21.80 22.02

3 1 21.82 21.98 21.95

3 2 21.85 21.89 22.03

6 0 20.89 20.86 21.01

. Average Power (dBm)

LTE Band Ba(r,:,ﬂ‘_’lvz")“h Modulation | RB Size | RBOffset [ 23025 23095 23165
7005MHz | 707.5MHz | 714.5MHz

1 0 22.65 22.95 22.89

1 7 22.74 22.92 22.98

1 14 22.86 23.02 23.01

QPSK 8 0 21.85 21.95 22.05

8 4 21.88 21.93 22.01

8 7 21.87 22.01 22.06

" 5 15 0 21.85 21.96 22.01

1 0 21.80 2213 21.98

1 7 21.86 21.79 22.12

1 14 21.45 21.99 21.95

16QAM 8 0 20.88 20.89 21.10

8 4 20.84 21.01 20.95

8 7 20.88 21.02 21.07

15 0 20.89 20.98 2110

. Average Power (dBm)

LTE Band B"‘(r,:/ﬂ‘_“l’z")’th Modulation | RBSize | RBOffset | 23035 23095 23155
7015MHz | 707.5MHz | 713.5MHz

1 0 22.86 2285 22.98

1 12 22.84 22.90 23.02

1 24 22.85 23.01 23.04

QPSK 12 0 21.67 21.85 21.95

12 6 21.83 21.91 22.02

12 11 21.89 21.95 21.99

. 5 25 0 21.79 21.00 22.03

1 0 21.73 22.09 21.95

1 12 21.89 21.88 2223

1 24 21.76 22.31 22.18

16QAM 12 0 20.70 20.89 20.89

12 6 20.79 20.99 20.96

12 11 20.80 21.02 20.95

25 0 20.75 20.89 20.97
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Average Power (dBm)

LTE Band Ba(mfz")’th Modulation | RBSize | RB Offset | 23060 23095 23130
704.0MHz | 707.5MHz | 711.0MHz

1 0 2278 22.80 2278

1 24 22.85 22.80 22.12

1 49 2311 2313 2311

QPSK 25 0 21.70 21.89 21.08

25 12 21.85 21.93 22.04

25 24 21.86 22.02 22.00

. 0 50 0 21.79 21.00 22.06

1 0 2178 22.04 2215

1 24 22.05 22.28 22.05

1 49 2212 22.18 22.16

16QAM 25 0 20.68 20.85 20.98

25 12 20.80 20.98 21.08

25 24 20.82 21.03 2113

50 0 20.79 21.02 21.04

. Average Power (dBm)

LTE Band Ba(m:"z";'th Modulation | RBSize | RB Offset | 23755 23790 23825
706.5MHz | 710.0MHz | 713.5MHz

1 0 22.87 22.95 23.01

1 12 22.78 22.86 23.00

1 24 22.96 22.84 22.89

QPSK 12 0 21.85 21.89 21.00

12 6 21.89 21.98 22.10

12 1 21.03 22.02 21.08

. . 25 0 21.86 21.95 21.95

1 0 2157 21.68 21.02

1 12 2213 22.29 22.08

1 24 22.29 22.23 2211

16QAM 12 0 20.98 20.89 20.99

12 6 20.75 21.01 20.83

12 1 20.86 20.99 20.79

25 0 20.94 20.98 20.95

. Average Power (dBm)

LTE Band Ba(mfz")’th Modulation | RBSize | RB Offset | 23780 23790 23800
709.0MHz | 710.0MHz | 711.0MHz

1 0 2278 22.95 22.89

1 24 23.06 22.85 23.02

1 49 22.85 22.96 22.85

QPSK 25 0 21.96 21.95 21.95

25 12 21.03 21.96 21.00

25 24 21.04 21.95 21.07

- 0 50 0 21.85 21.97 21.95

1 0 21.81 21.86 21.88

1 24 22.01 22.05 21.29

1 49 22.32 2213 22.21

16QAM 25 0 20.95 20.95 20.04

25 12 20.89 21.01 20.98

25 24 20.07 20.99 20.95

50 0 20.95 20.94 20.02
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6.2 Peak-to-Average Ratio

Test Requirement: Part 24.232 (d), Part 27.50(d)(5)
Test Method: ANSI/TIA-603-D 2010
Limit: The peak-to-average ratio (PAR) of the transmission may not exceed 13
dB.

Test Setup:

=

le———

| —  —

System simulator :

Splitter ATT

o — EUT
— —
Spectrum Analyzer
Test Procedure: 1 The RF output of the transceiver was connected to a spectrum

analyzer through appropriate attenuation.
2  Set the CCDF option in spectrum analyzer, RBW = OBW,

3  Set the EUT working in highest power level, measured and recorded
the 0.1% as PAPR level.

4  Repeat step 1~3 at other frequency and modulations.

Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details
Test results: Passed
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Measurement Data:

Bandwidth Modulation RB Size RB Offset PAPR
LTE Band 2 (Middle Channel)
QPSK 100 0 5.13
20MHz
16QAM 100 0 6.03
LTE Band 4 (Middle Channel)
QPSK 100 0 5.39
20MHz
16QAM 100 0 6.26
LTE Band 5 (Middle Channel)
QPSK 100 0 4.26
10MHz
16QAM 100 0 6.09
LTE Band 7 (Middle Channel)
QPSK 100 0 4.38
20MHz
16QAM 100 0 6.14
LTE Band 12 (Middle Channel)
QPSK 100 0 4.26
10MHz
16QAM 100 0 5.94
LTE Band 17 (Middle Channel)
QPSK 50 0 4.20
10MHz
16QAM 50 0 5.94

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
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Test plots as below:

LTE Band 2 Middle channel

Modulation: QPSK

Modulation:16QAM

Spectrum (%) 2 Spectrum (%) 2
Ref Level 2500 dém  Offset 10,00 d& & RBW 20 M2 Ref Level 2500 dém  Offset 10,00 d& & RBW 20 M2
[= Art a0 AGT 1.6 ms Input AT = Attt a0 AGT 1.6 ms Input AC
FS FS
(@158 Clrw (@158 Clrw
T T
o —— I 0.1 e 1
r | |
i | i |
0.01 - 1 0.01 - 1
% 1 % 1
BN | BN |
1E-03 o | 1E-03 o |
1E - T 1E - T
1E-01 - 1E -
CF 1.00 GHz Mean Pywr + 20,00 dB CF 1.00 GHz Mean Pywr + 20,00 dB
y Function gamplas: 100000 y Function gamplas: 100000
Mean | Peak | crast |  10% | 1% | 0% | 0019 | Mean | Peak | crast |  10% | 1% | 0% | 0019 |
Trace 1 [ 20.15 dBm | 26.11 dbm 552 dB Z.41 db 3.26 0B 513 db 5.65 db Trace 1 [ 19.16 dBm | 26.33 dbm 717 db .53 db 3.0 ¢8 .03 db 5.75 db
— I ——
L bij Muasuring... ) e L bij Measuring... 1] i ot

Date: 19.0CT.2017 08:21:47

LTE Band 4 Middle channel

Modulation: QPSK

Date: 19.0CT.2017 08:22:13

Modulation:16QAM

Spectrum (%) 2 Spectrum (%) o
Ref Level 2500 dBm  Offset 10.00 dB & RBW 20 MMz Ref Level 2500 dBm  Offset 10.00 dB & RBW 20 MMz
ke At 008 AQT 1EmE Input ac b art 008 AQT 1Ems Input ac
5 5
(0153 Cirw (0153 Cirw
| |
0.1 T 1 0.1 TRTHAT T
2 | 2 |
L3 | L3 |
1E-0% - -‘ 1 1803 - 1
1E-04 . + 1E-04 . +
5 | 5 |
1E-085 - ks t 1E-085 ks t
X 1 X
\ | \
GF 1,775 GHz _ Maan P + 20,00 dB GF 1,775 GHz _ Maan P + 20,00 dB
¥ Function Samplas: 100000 Y Function Samplas: 100000
Mean Peak | ocrest | aoee | we | vase | owime | Mean Peak | ocrest | aoee | we | wvawe | owime |
Trace 1 [ 20.22 dBm | 26.56 dém .34 A8 Z.43 db 332 08 5.3 db £57 db Trace 1 [ 19.25 dBm | 26.94 dém 769 de 293 db EXTE) .26 db 6.99 08
—— ——
I i T I ( ) T T

Date: 19.0CT.2017 08:22:49

Modulation: QPSK

Date: 19.0CT.2017 08:23:07

LTE Band 5 Middle channel

Modulation:16QAM

Spectrum (%) 2 Spectrum (%) 2
Ref Level 2500 dém  Offset 10,00 d& & REBW 10 M2 Ref Level 2500 dém  Offset 10,00 d& & REBW 10 M2
[= Art a0 AGT 1.6 ms Input AT = Attt a0 AGT 1.6 ms Input AC
FS FS
[G15a Cirw [G15a Cirw
T T
a1 e 1 %1 o 1
| & |
i | i |
0.01 - 1 0.01 - 1
% 1 % 1
BN | BN |
1E-03 e t 1E-03 e t
1E - T 1E - T
1E-01 - 1E -
CF 036.5 MHz Mean Pwr + 20.00 dB CF 036.5 MHz Mean Pyr + 20.00 dB
y Function gamplas: 100000 y Function gamplas: 100000
Maan Peak | crest | 10ee | 1 | 0% | 0019 | Mean | peak |  crast | 10% | 1 | 01% | 0019 |
Trace 1 [ 20.91 dBm | 26.70 dBm 5.00 dB z.41 db 3.26 ¢B 5.22 db 574 db Trace 1 [ 19.91 dBm | 26.53 dbm 7.05 dB 3.01 db 395 g8 .05 db 5.01 db
— p— T T
L )| e T [ )|l Seasurng GALLLLED W8 oo

Date: 19.0CT.2017 08:24:36

Date: 19.0CT.2017 08:24:59
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LTE Band 7 Middle channel

Modulation: QPSK

Modulation:16QAM

Spectrum (%) 2 Spectrum (%) 2
Ref Level 2500 dém  Offset 10,00 d& & RBW 20 M2 Ref Level 2500 dém  Offset 10,00 d& & RBW 20 M2
[= Art a0 AGT 1.6 ms Input AT = Attt a0 AGT 1.6 ms Input AC
FS FS
& 154 Clre (@158 Clrw
T T
o1 i i o1 o i
| |
i | i |
0.01 - 1 0.01 - 1
% 1 % 1
BN | BN |
1E-0% s T 1E-0% s T
1E - T 1E - T
1E-01 - 1E -
CF 2.505 GHz Mean Pywr + 20,00 dB CF 2.505 GHz Mean Pywr + 20,00 dB
y Function gamplas: 100000 y Function gamplas: 100000
Mean | Peak | crast |  10% | 1% | 0% | 0019 | Mean | Pe, | crast | 109 | 1 | 0% | 0019 |
Trace 1 [ 10.01 dBm | 25.00 dbm .10 dB 2.4 db 3.30 68 .25 db .03 db Trace 1 [ 17.04 dBm | 25.11 dBbm 727 db 3.10 db 504 0B .14 db 5.8 db
e —— " T y—
L )| e T L )|l R I R

Date: 19.0CT.2017 08:23:33

Date: 19.0CT.2017 08:23:48

LTE Band 12 Middle channel

Modulation: QPSK

Modulation:16QAM

Spectrum (%) 2 Spectrum (%) 2
Ref Level 2500 dém  Offset 10,00 d& & REBW 10 M2 Ref Level 2500 dém  Offset 10,00 d& & REBW 10 M2
[= Art a0 AGT 1.6 ms Input AT = Attt a0 AGT 1.6 ms Input AC
FS FS
[G15a Cirw [G15a Cirw
T T
o1 e i o1 P i
| |
i | i |
0.01 - 1 0.01 - 1
% 1 % 1
BN | BN |
1E-03 e t 1E-03 e t
1E - T 1E - T
1E-01 - 1E -
CF 707.5 MHz Mean Pwr + 20.00 dB CF 707.5 MHz Mean Pyr + 20.00 dB
y Function gamplas: 100000 y Function gamplas: 100000
Mean | Peak | crast |  10% | 1% | 0% | 0019 | Mean | Peak | crast |  10% | 1% | 0.1% | 0.01%
Trace 1 [ 21.25 dBm | 26.55 dbm 5.65 dB Z.41 db 3.26 0B 513 db 540 db Trace 1 [ 20.25 dBm | 27.0% dbm .80 dB 253 db 3.07 8 554 dB 5.55 db
— p—— T y—
L b Measuring... QUMD i (o L b Measuring... ) Cr

Date: 19.0CT.2017 08:26:19

Date: 19.0CT.2017 08:26:39

LTE Band 17 Middle channel

Modulation: QPSK

Modulation:16QAM

Spectrum (%) 2 Spectrum (%) o
Ref Level 2500 dBm  Offset 10.00 dB & RBW 10 MMz Ref Level 2500 dBm  Offset 10.00 dB & RBW 10 MMz
ke At 008 AQT 1EmE Input ac b art 008 AQT 1Ems Input ac
5 5
(0153 Cirw (0153 Cirw
| |
0.1 T3 1o 1 0.1 FTTRE T
2 | 2 |
L3 | L3 |
1E-0% -‘ 1 1E-0% -‘ 1
1E-04 . + 1E-04 . +
5 | 5 |
1E-085 ks t 1E-085 ks t
X X
i i
GF 710,10 MHz _ Maan P + 20,00 dB GF 710,10 MHz _ Maan P + 20,00 dB
¥ Function Samplas: 100000 Y Function Samplas: 100000
Mean Peak | ocrest | aoee | we | wvase | owime | Mean Peak | ocrest | aoee | we | wvase | owime |
Trace 1 [ 2122 dBm | 26.87 dém 566 de 238 db 3.20 08 501 db .39 db Trace 1 [ 20.22 dBm | 26.92 dém .70 d8 301 db 396 08 554 db 649 a8
e T y— e ——
[ N HeaSUrAg TR o [ N Hrasuring.  URNANRAED WA .

Date: 19.0CT.2017 08:25:26

Date: 19.0CT.2017 08:25:44
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6.3 Occupy Bandwidth

Test Requirement: FCC Part 22.917(b), Part 24.238(b), part 27.53(g), part 27.53(h),
Part 27.53(m)
Test Method: ANSI/TIA-603-D 2010
Test Setup:
=
@7
—r p— ]

System simulator :

Splitter ATT

o EUT

— —

Spectrum Analyzer

Test Procedure: 1.  The EUT’s output RF connector was connected with a short cable to
the spectrum analyzer

2. RBW was set to about 1% ~ 5% of emission BW, VBW= 3 times
RBW.

3. -26dBc display line was placed on the screen (or 99% bandwidth),
the occupied bandwidth is the delta frequency between the two
points where the display line intersects the signal trace.

Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details
Test results: Passed
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
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Measurement Data:

LTE Band 2 part:

Bandwidth Channel Frequency(MHz) Modulation 99% OBW (kHz) -26dBcEBW (kHz)
16QAM 1 12
18607 1850.70 Q6§SK y 822 1 222
1.4MHz 18900 1880.00 gSSA:XI 1 (1)8‘21 Ei;
19193 1909.30 gSSAQA 1335 ggi
16QAM 2712 2
18615 1851.50 Q6§SK 2736 3222
3MHz 18900 1880.00 1§(P)SA£/I 2;2; 28;‘21
16QAM 27
19185 1908.50 C?ICDJSK 2722 gggg
16QAM 4
18625 1852.50 SSSK 4:88 :(1)38
5MHz 18900 1880.00 1§(P)SA£/I 2228 451828
16QAM 452 494
19175 1907.50 C?ICDJSK 4:28 5808
16QAM 4 1012
18650 1855.00 SSSK 2328 18328
10MHz 18900 1880.00 1§§SA:¥| 2128 18228
19150 1905.00 gSSAQA 2?38 18;28
16QAM 1 14
18675 1857.50 SSSK 1 2:28 1 5338
oz | oo | wom | 120 e 5000
16QAM 1 14
19125 1902.50 C?ICDJSK 1 2228 1 5338
16QAM 1 1952
18700 1860.00 SSSK 1 :ggg 1 3288
20MHz 18900 1880.00 1§§SA}'XI 1 2888 1 3228
16QAM 1792 1
19100 1900.00 C?ICDJSK 1 8808 1 2228

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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LTE Band 4 part:

Bandwidth Channel Frequency(MHz) Modulation 99% OBW (kHz) -26dBcEBW (kHz)

16QAM 1098 1248

19957 1710.7 QSSK 1098 1272

16QAM 1092 1248

1.4MHz 20175 17325 QSSK 1092 1278

16QAM 1092 1254

20393 1754.3 QSSK 1098 1266

16QAM 2712 3024

19965 1711.5 QSSK 2736 3048

16QAM 2712 2988

3MHz 20175 1732.5 Q(P)SK 2736 3036

16QAM 27 12

20385 1750.5 SSSK 2722 2812

16QAM 4540 4960

19975 17125 QSSK 4520 5020

16QAM 4500 4980

5MHz 20175 17325 QSSK 4540 4960

16QAM 4520 4960

16QAM 9120 10200

20000 1715.0 QSSK 9120 10280

16QAM 9120 10080

10MHz 20175 17325 QSSK 9080 10280
16QAM 101

20350 1750.0 SSSK 2328 18228

16QAM 13560 14820

20025 1717.5 QSSK 13560 15000

16QAM 13560 14880

15MHz 20175 17325 QSSK 13560 15060

16QAM 13560 14700

16QAM 18080 19440

20050 1720.0 QSSK 18000 19680

16QAM 17920 19440

20MHz 20175 1732.5 QSSK 18000 19520

16QAM 17920 19360

20300 1745.0 QSSK 18000 19440

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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LTE Band 5 part:

EUT Mode Channel F“(*,\‘jl‘ffzr;cy Modulation 99% OBW (kHz) | -26dB EBW (kHz)

16QAM 1092 1254
20407 824.70 QPSK 1092 1266
16QAM 1092 1260
1.4MHz 20525 836.50 QPSK 1098 1278
16QAM 1098 1260
20643 848.30 QPSK 1098 1278
16QAM 2712 2988
20415 825.50 QPSK 2736 3024
16QAM 2712 3012
3MHz 20525 836.50 QPSK 2736 3036
16QAM 2724 3000
20635 847.50 QPSK 2724 3036
16QAM 4480 4960
20425 826.50 QPSK 4520 4980
16QAM 4500 5000
SMHz 20525 836.50 QPSK 4520 5000
16QAM 4500 4980
20625 846.50 QPSK 4500 5020
16QAM 9080 9960
20450 829.00 QPSK 9160 10320
16QAM 9080 10080
10MHz 20525 836.50 QPSK 9120 10280
16QAM 9080 10080
20600 844.00 QPSK 9080 10200

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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LTE Band 7 part:

Bandwidth Channel F“(a,fjl‘;lezr;cy Modulation 99% OBW (kHz) | -26dB EBW (kHz)
20775 2502.5 13332" j§§8 ‘5‘388
5MHz 21100 2535.0 13?,@2" j§§8 igﬁg
21425 2567.5 13?,@2" 2238 igﬁg
20800 2505.0 1&?@2" 8828 18528
10MHz 21100 2535.0 1&?@2" 3?‘2‘8 18;38
21400 2565.0 1&?@2" 8128 18228
20825 2507.5 1&%&" 12228 12228
15MHz 21100 2535.0 1&%&" 12228 12228
21375 2562.5 1&%&" 12228 12828
20850 2510.0 1§FQ,SA:¥' 1;358 13228
20MHz 21100 2535.0 13?,@" ] Zgﬁg 18228
21350 2560.0 1&%&" 12388 182‘218

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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LTE Band 12 part:

EUT Mode Channel F“(e,\‘jlilezr;cy Modulation 99% OBW (kHz) | -26dB EBW (kHz)
16QAM 1092 1248
23017 699.70 QPSK 1092 1272
16QAM 1086 1242
1.4MHz 23095 707.50 QPSK 1098 1284
16QAM 1104 1254
23175 715.30 QPSK 1098 1272
16QAM 2724 2964
23025 700.50 QPSK 2724 3012
16QAM 2724 3012
3MHz 23095 707.50 QPSK 2736 3012
16QAM 2712 2988
23165 714.50 QPSK 2748 3060
16QAM 4520 4920
23035 701.50 QPSK 4500 5000
16QAM 4520 4920
5MHz 23095 707.50 QPSK 4520 5020
16QAM 4520 5000
23155 713.50 QPSK 4520 4960
16QAM 9120 10040
23060 704.00 QPSK 9120 10200
16QAM 9120 10040
10MHz 23095 707.50 QPSK 9160 10360
16QAM 9040 10040
23130 711.00 QPSK 9080 10320
LTE Band 17 part:
Bandwidth Channel Fr‘m‘f_‘ez’;cy Modulation 99% OBW (kHz) | -26dB EBW (kHz)
16QAM 4500 4860
23755 706.5 QPSK 4520 5020
5MHz 23790 710.0 1333? jggg 2828
16QAM 4500 5020
23825 713.5 QPSK 4520 5100
16QAM 9080 10080
23780 709.0 QPSK 9120 10320
10MHz 23790 710.0 13%\&/' 3?28 1828
16QAM 9040 10160
23800 711.0 QPSK 9080 10160
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
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Test plot as follows:
LTE Band 2 part

99% Occupy bandwidth

16QAM

@ RBW 30 kHz  Warker 1 [T1 ]
VBW 100 kHz 14.48 dem
Ref 30 dem Ate 30 de SUT 5 ms 1.850592000 GHz
S0 offfet 10[dB 08w 1].098000p00 Wriz

Temp 1f [T1 o8]

22 ago|EN

! 1|.850154p00 GHz

M\M)\M/\M)‘\J'M‘Mi R A

1| 851252p00 GHz

-70

Center 1.8507 GHz 300 kHz/ Span 3 MHz

Date: 18.0CT.2017 08:34:21

16QAM

® RBW 30 kHz  Marker 1 [T1 ]
VBW 100 kHz 14.53 dBm
Ref 30 dem Att 30 dB SWT 5 ms 1.879700000 GHz
S0 offfet 10[dB OBW 1] 104000p00 Mz
Temp 1 [T1 oBjr]
20 ceo| M

1|.879454po0 GHz

L) () Temp 2| [T1 oBfn

\LN"I\""»«A; o

-70

Center 1.88 GHz 300 kHz/ Span 3 MHz

Date: 18.0CT.2017 08:34:51

16QAM

RBW 30 kHz
VBW 100 KHz

Marker 1 [T1 ]
14.47 dBm

Ref 30 dBm Att 30 dB SWT 5 ms 1.909228000 GHz
30 Offfet 10[dB OBW 1].092000p00 WHz
Temp 1f [T1 0B{]
37 den| BN

1 1].908760p00 GHz
TlMFMWVMT Temp 2| [T1 o8]

-70

Center 1.9093 GHz 300 kHz/ Span 3 MHz

Date: 18.0CT.2017 08:36:00

BW: 1.4MHz
®

Ref 30 dBm

QPSK

RBW 30 KHz
VBW 100 kHz
SWT 5 ms

Marker 1 [T1 ]
15.13 dBm

Att 30 d8 1.850430000 GHz

30 Offfet 10]dB

0BW 1]-.092000P00 MHz
Temp 1f [T1 OB[V]
52 dpo|EM

1

[ s50154poo otz
NWW\«M\/\W remp 2| 1 o8

-70

Center 1.8507 GHz

300 kHz/ Span 3 MHz

Date: 18.0CT.2017 08:34:14

Lowest channel

Ref 30 dBm

QPSK

RBW 30 KHz
VBW 100 kHz
SWT 5 ms

Marker 1 [T1 ]
15.66 dBm

Att 30 d8 1.879694000 GHz

30 Offfet 10]dB

0BW  1]-.092000P00 MHz
Temp 1f [T1 OB[V]
e Al

| 870asapoo Gz
WWW% Temp 2| [T1 oBf]

-70

Center 1.88 GHz

300 kHz/ Span 3 MHz

Date: 18.0CT.2017 08:34:45

Middle channel

QPSK

RBW 30 kHz
VBW 100 kHz

Marker 1 [T1 ]
15.60 dBr

Ref 30 dBm Att 30 dB SWT 5 ms 1.908994000 GHz
5o oFfet 0] ST 3500000
R e 1
ey | A
- [ ooa7apoo one
— e T P T
7 [ sos0achos one

J \e,

s ey

-70

Center 1.9093 GHz

300 kHz/ Span 3 MHz

Date: 18.0CT.2017 08:35:54

Highest channel
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99% Occupy bandwidth
BW: 3MHz
16QAM QPSK

@ RBW 100 kHz Marker 1 [T1 ] @ RBI 100 kHz Marker 1 [T1 ]
VBW 300 kHz 15.28 dem VBW 300 kiz 17.41 den
Ref 30 dem Att 30 de SWT 2.5 ms 1.852016000 GHz Ref 30 dBm Att 30 dB SWT 2.5 ms 1.851332000 Gz
50 Offfet 10[dB OBW 2] 71200000 WHz 30 offfet 10[de OBW 2] 73600000 MHz
Temp 1 [T1 oBjr Temp 1f [T1 o
.| -} 1 -
1| 850132 Hz
p 2 [T1 OBYV]
TorsoueT]Ly

\ I /
Wl Lo i

WWM WWJ‘""VM"VM . [ TR R

O W e , JRETSS e v
1 \
\

-70 -70
Center 1.8515 GHz 600 kHz/ Span 6 MHz Center 1.8515 GHz 600 kHz/ Span 6 MHz
Date: 18.0CT.2017 08:36:57 Date: 18.0CT.2017 08:36:52

Lowest channel

16QAM QPSK

® REBW 100 kHz Varker 1 [T1 ] @ RBW 100 kiz Marker 1 [T1 ]
“VBW 300 kHz 16.00 dgm VBW 300 Kiiz 16.33
Ref 30 dem Ate 30 dB ST 2.5 ms 1.879856000 GHz Ref 30 dem Ate 30 dB SWT 2.5 ms 1.881284000 G
30 offket 10|dB oBw  2|.724000p00 MHZ [30 offfet 10[dB oBW 2. 736000p00 MHz
Temp 1| [T osf Temp 1| (T2 osf
. 10|45 apo|EN . 10 25 ae. [H
1 s78632p00 cHz 1| 878632poo 6Hz
wﬂh ] > S MWD YA I VI PV b '
m \WM\M, Mg ppages 2| 172 08f1 o # p 2| [T1 o8{n

-70 -70
Center 1.88 GHz 600 kHz/ Span 6 MHz Center 1.88 GHz 600 KkHz/ Span 6 MHz
Date: 18.0CT.2017 08:37:56 Date: 18.0CT.2017 08:37:51

Middle channel

16QAM QPSK

@ “RBW 100 kHz Marker 1 [T1 ] ® RBW 100 kHz Marker 1 [T1 1
VBl 300 kHz 16.10 dem VBW 300 kHz 17.13 dem
Ref 30 dem Ate 30 a8 SWT 2.5 ms 1.907348000 GHz Ref 30 dem Ate 30 a8 SWT 2.5 ms 1.908344000 GHz
3o offfet 10[d8 Sow 2] 736000p00 iz 35 offfet 10[dB Sev 2] 736000p00 Wz
Temp 1f [T1 OBNM] Temp 1f [T1 OBNM]
. ol a1 el EN 22l 8z ace UM
1 0713200 6z, 1 1[.907132p00 6Hz
P ! I RPN
FW WAt Ao 2| 12 08 #1 Mo o 12 oefn

/ [ soss63h00 G / \ [ soss65p00 ciiz

/ x SN |
] " A, Moo

70 -70
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Date: 18.0CT.2017 08:38:23 Date: 18.0CT.2017 08:38:18

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
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CCIS

Report

No: CCISE171000606

99% Occupy bandwidth

16QAM

RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz 13.73 dBm
Ref 30 dem Att 30 dB SWT 2.5 ms 1.854420000 GHz
S0 offfet 10[dB OBW 4] 500000p00 Wz
Temp 1 [T1 oBjr]
BT - |
bl 1] 8s0260p00 GHz
B Temp 2| [T1 OBN]
] E7| TN FOYR TN PURTIOT ALY, (I -
¥ ¥ s
i \WUMM oE
s S

-70

Center 1.8525 GHz 1 WHz/ Span 10 MHz

Date: 18.0CT.2017 08:39:46

16QAM

RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 13.05 dBm

Ref 30 dBm Att 30 dB SWT 2.5 ms 1.882100000 GHz
30 Offet 10[dB oBW  4].520000p00 WHz
Temp 1f [T1 0B{]
52 den| BN

. 1ler77aopoo chz
enp 2| [T1 08
a4t gy A 7 © 1

5

-70

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 18.0CT.2017 08:40:12

16QAM

“RBW 100 kHz Marker 1 [T1 1
VBW 300 khz 14.08 dBm
SWT 2.5 ms 20000 GHz
30 offfet 10|dB OBW 4] 520000p00 Mz
Temp 1f [T1 OBY]

pravee | A |
1|.905260p00 GHz
i i

®

Ref 30 dBm Att 30 de 1.9¢

1
s

Juh )

1| 909780po0 GHz

»JV‘V“”\J'WJ \\AWM a0

-70

Center 1.9075 GHz 1 WHz/) Span 10 MHz

Date: 18.0CT.2017 08:41:17

BW: 5MHz

QPSK

@ RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz 16.21 dem

Ref 30 dem Att 30 de SUT 2.5 ms 1.850800000 GHz

S0 offfet 10[dB OBW _4].500000p00 WHz
Temp 1f [T1 OB|V]

. FEPITN - |

i \/J\W 1| 8s026¢ e

] WA MItnh Mot P 2| (T2 08}

I —

-70

Center 1.8525 GHz 1 WHz/

Date: 18.0CT.2017 08:39:42

Lowest channel

Span 10 MHz

QPSK

RBW 100 kHz
VBW 300 KkHz

Marker 1 [T1 ]
15.05 dBr

Ref 30 dBm Att 30 dB SWT 2.5 ms 1.879560000 GHz
"30 offfet 10|dB OBW  4|.520000p00 MHz
temp 1 [T osf1
.
- B 1| 877740p00 GHz
E ANt g 2 071 0(1
7o),
70
Conter 1.88 Ghz 1 Wz Span 10 Wz

Date:

Middle channel

18.0CT.2017 08:40:08

QPSK

®

Ref 30 dBm Att 30 dB

RBW 100 kHz
VBW 300 kHz
SWT 2.5 ms

Marker 1 [T1 ]
14.69 dem
1.908680000 GHz

30 Offfet 10]dB

OBW _4]-520000p00 WHz
Temp 1f [T1 OBJ]

oM b o sl tadenn 2f 11 osf

1 1| 905240p00 GHz

\ [ sos7aoboo o

\

\L,
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-70

Center 1.9075 GHz 1 WHz/

Date: 18.0CT.2017 08:41:11

Highest channel

Span 10 MHz

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006
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c c I s Report No: CCISE171000606

99% Occupy bandwidth
BW: 10MHz
16QAM QPSK

@ RBW 300 kHz Marker 1 [T1 ] ® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 16.61 dem VBW 1 MHz 18.53 dem
Ref 30 dem Att 30 de SWT 2.5 ms 1.858160000 GHz Ref 30 dem Att 30 de SWT 2.5 ms 1.858480000 GHz
50 Offfet 10[dB OBW 9] 04000000 HHz 30 offfet 10[dB OBW 9] 12000000 Hz
Temp 1) [T1 OBN] Temp 1f [T1 OB}
eS| - | 1 1281 aee|EN

[ 'ss0am0poo arz
Ml hiogo 2| 72 osfy

f e ] e
/ W

2| T2 o

- MWWW,‘\? 1 s50440po0 GHz
71 o

-70 -70
Center 1.855 GHz 2 WHz/) Span 20 MHz Center 1.855 GHz 2 WHz/ Span 20 MHz
Date: 18.0CT.2017 08:42:21 Date: 18.0CT.2017 08:42:14

Lowest channel

16QAM QPSK

® RBW 300 kHz Marker 1 [T1 ] ® RBW 300 kHz Marker 1 [T1 ]
30 Offfet 10|dB OBW 9].120000p00 MHz 30 Offfet 10|dB OBW 9].120000p00 MHz
. | | 1 10] 75 ame| N
Lo T m H (o 4 01 ooja
/ | ssascopon cre / | ssascopon cre

/ | , J |
] L,

70 -70
Center 1.88 GHz 2 MHz/ Span 20 MHz Center 1.88 GHz 2 MHz/ Span 20 MHz
Date: 18.0CT.2017 08:43:15 Date: 18.0CT.2017 08:43:12

Middle channel

16QAM QPSK

® RBW 300 kHz Marker 1 [T1 ] @ RBW 300 kHz Marker 1 [T1 1
VBl 1 Mz 15.87 dem VBl 1 Mz 17.02 dem
Ref 30 dem Ate 30 a8 SWT 2.5 ms 1.907920000 GHz Ref 30 dem Ate 30 a8 SWT 2.5 ms 1.905480000 GHz
3o offfet 10[d8 BV 9] 04000000 1z 30 offfet 10[dB Gow o[ 120000p00 Wz
Temp 1f [T1 OBNM] Temp 1f [T1 OBNM]
. p | A PRSI | A |
bty M ,  1.900480p00 GHz Tadtunsmstusin st AUy, 1[-900440p00 Gz
he AWKz 2 72 osfl Wp 2 [T oef

/ [ so9520b00 G [/ [ sosss0boo cre

[ | , / |
J s e breta? o

-70 -70
Center 1.905 GHz 2 WHz/) Span 20 MHz Center 1.905 GHz 2 WHz/ Span 20 MHz
Date: 18.0CT.2017 08:43:42 Date: 18.0CT.2017 08:43:37

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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CCIS

Report No: CCISE171000606

99% Occupy bandwidth

16QAM

® “RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 15.13 dem

Ref 30 dBm Att 30 dB SWT 2.5 ms 1.851020000 GHz

v | A |
1 PK] E 1| 850720p00 z
L okt A, 750 2| i
f L

-70

Center 1.8575 GHz 3 MHz/ Span 30 WHz

Date: 18.0CT.2017 08:44:59

16QAM

® RBW 300 kMz Marker 1 [T1 ]
VBW 1 Mz 14.19 den

Ref 30 dBm Att 30 dB SWT 2.5 ms 1.878260000 GHz
30 Offfet 10|dB | 620000p00 MHZ
Temp 1| [T1 OB}y]

ol1s dex|EN

1 1| 873220p00 GHz

e 2| 71 08)
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Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 18.0CT.2017 08:45:18

16QAM

® “RBW 300 KHz Marker 1 [T1 1
VB 1 Nz 14.04 dem

Ref 30 dém “Att 30 dB SWT 2.5 ms 1.897400000 GHz

30 offfet 10]dB OBW 13].560000P00 MHz,
Temp 1f [T1 0B}\]
97 cen|EN
1 1| 895720p00 GHz

MMMWMWW Lesp 2| [T1 08fi]

f i [ oosz80b00 cre
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I MM‘“’M
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Center 1.9025 GHz 3 MHz/ Span 30 WHz

Date: 18.0CT.2017 08:46:19

BW: 15MHz
®

Ref 30 dem

Att 30 dB

QPSK

“RBW 300 kHz
VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
15.79 dBm
1.855460000 GHz

30 offfet 10]aB

OBW 13].560000P00 MHz,
Temp 1| [T1 OBYV]

. 10l12 deo N
1| 8s0720p00 Gtz
bbbz
b} T— WM 2| 71 08j)
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Center 1.8575 GHz

Date: 18.0CT.2017 08:44:55

Lowest channel

®

3 MHz/ Span 30 MHz

QPSK

RBW 300 kHz
VBW 1 MHz

Marker 1 [T1 ]
16.00 dBn

Ref 30 dBm Att 30 dB SWT 2.5 ms 1.885400000 GHz
30 Offfet 10|dB OBW 13| 560000p00 MHz
Temp 1| (1 o8fi1
. 12|24 ae
1[873220p00 otz
b WMWWMD\;; o 2| 071 osf
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|
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Center 1.88 GHz

Date: 18.0CT.2017 08:45:14

Middle channel

®

Ref 30 dBm

“Att 30 dB

3 MHz/ Span 30 MHz

QPSK

RBW 300 kHz Marker 1 [T1 1
VBW 1 MHz 15.72 den
SWT 2.5 ms 1.907900000 GHz

30 offfet 10]aB

OBW 13].560000P00 MHzZ,
Temp 1f [T1 OBf]
4_aex|EN

1| so5720p00 GHz
rw%wm"@& p 2| [T1 0B
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T o Lt
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-70

Center 1.9025 GHz

Date: 18.0CT.2017 08:46:15

Highest channel

3 MHz/ Span 30 MHz

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006
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c c I s Report No: CCISE171000606

99% Occupy bandwidth
BW: 20MHz
16QAM QPSK

@ RBW 300 kHz Warker 1 [T1 ] @ RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 13.59 dem Vew 1 Wiz 14.62 den
Ref 30 dem Ate 30 de SUT 2.5 ms 1.868080000 GHz Ref 30 dem Att 30 de SUT 2.5 ms 1.861840000 GHz
30 offhet 10[dB Gew 18] 000000p00 Wz S0 offfet 10[dB OBW 1].000000p00 WHz
Temp 1| [T2 o8y Temp 1f [T1 o8]
PR | - | 10l 41 deo |
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R T KEIN /T SYRAT IV SO 3§ M o
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7 aha WM WWM e I MW e

-70

-70
Center 1.86 GHz 4 MHz/ Span 40 MHz Center 1.86 GHz 4 MHz/ Span 40 MHz
Date: 18.0CT.2017 08:47:08 Date: 18.0CT.2017 08:47:01
® REBW 300 kHz Marker 1 [T1 ] @ RBW 300 kiz Marker 1 [T1 ]
VBW 1 MHz 13.97 dBm VB 1 Mz 15.16 dBn
Ref 30 dBm Att 30 dB SWT 2.5 ms 1.883840000 GHz Ref 30 dem Ate 30 dB SWT 2.5 ms 1.885120000 GHz
30 offpet 10[dB 0BW 18 00000000 MHz [30 offfet 10[dB oW 18[.000000p00 MHz
Temp 1| [T1 o0B{] Temp 1| [T1 0B{]
pEu | - | 1 cen KN
1].871040p00 GHz z 1].871040p00 GHz

3 PN DRI .V B e

—cre
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-70 -70
Center 1.88 GHz 4 WHz/ Span 40 MHz Center 1.88 GHz 4 MHz/ Span 40 MHz
Date: 18.0CT.2017 08:48:04 Date: 18.0CT.2017 08:47:59

Middle channel

16QAM QPSK

@ “RBW 300 kHz Marker 1 [T1 ] ® RBW 300 kHz Marker 1 [T1 1
VBW 1 MHZ 13.73 dem VBW 1 MHz 15.12 dem
Ref 30 dBm Att 30 dB SWT 2.5 ms 1.893440000 GHz Ref 30 dBm Att 30 dB ST 2.5 ms 1.884960000 GHz
30 offpet 10[dB OBV 17].920000p00 WHz. 30 Offfet 10[dB OBW_18].000000p00 Mz

Temp 1| [T1 0Bf] Temp 1| [T1 08Bf]

e | A | 11ls cee {EN
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1P . 7
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[ \ 1 sosseapoo cie / 1 1 o0s0a0poo are

\ I |
\ .

W\M’\M Www o bt s g

|

-70 -70
Center 1.9 GHz 4 WHz/ Span 40 MHz Center 1.9 GHz 4 NHz/ Span 40 MHz
Date: 18.0CT.2017 08:48:25 Date: 18.0CT.2017 08:48:21

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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CCIS

Report No: CCISE171000606

16QAM

RBW 30 kHz
VBW 100 kHz
SWT 5 ms

Marker 1 [T1 ]
14.74 dBm
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®
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-26dBc bandwidth
BW: 1.4MHz

®

Ref 30 dBm
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Att 30 d8 1.850394000 GHz
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Bw 1 284000p00 Mz
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®
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Middle channel

®

1.88 GHz

Ref 30 dBm

300 kHz/ Span 3 MHz

18.0CT.2017 08:35:00

QPSK

RBW 30 kHz
VBW 100 kHz
SWT 5 ms

Marker 1 [T1 ]
15.53 dem

1.909024000 GHz

Att 30 dB

30 Offfet 10]dB

ndB [T]L]__ 26[00 dB
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T
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Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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c c I s Report No: CCISE171000606

-26dBc bandwidth
BW: 3MHz
16QAM QPSK

® RBW 100 KHz Marker 1 [T1 ] ® RBW 100 kHz Marker 1 [T1 ]

VBl 300 kiz 15.94 den VBW 300 kiz 17.23 dem
Ref 30 dem Ate 30 de SuT 2.5 ms 1.850612000 GHz Ref 30 dem Ate 30 dB SWT 2.5 ms 1.851344000 GHz

30 offfet 10[ds TGE [h1 26[00 a8 30 offfer 10]ds naE 1 2600 a8
8w 2-988000p00 Mz 8w 3[024000p00 Mz

i remp 1 {r1 oy 2 Temp 1| {1 A

1357 aen T sle1 dem

1 PK . . et g A o
B MMJWV‘\N‘V by pplh,  1]-850000poo oz o rl 1| 8agosspoo criz

P2 TR L NP2 T T v
2|18 den 0|27 dem
1|. 852088p00 GHz 1/ 853012p00 GHz
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Center 1.8515 GHz 600 kHz/ Span 6 MHz Center 1.8515 GHz 600 KHz/ Span 6 MHz

Date: 18.0CT.2017 08:37:08 Date: 18.0CT.2017 08:37:04

Lowest channel

16QAM QPSK
® RBW 100 kiz Marker 1 [T1 ] ® RBW 100 kiz Marker 1 [T1 ]

“VBW 300 khHz 15.94 dBn VBW 300 kHz 17.35 dBm

Ref 30 dBm Att 30 dB SWT 2.5 ms 1.880576000 GHz Ref 30 dBm Att 30 dB SWT 2.5 ms 1.879808000 GHz

30 offket 10|de nde [Th]1 26[00 de 30 Offfet 10|dB nds [Th]  26f00 d8
BW  3.012000P00 MHz BW  3{.024000P00 MHZ
b Al franaby

1 Temp 1l {raonaby

10[ 09 aen 10[ 03 aem
WMMM“ 1| 878500p00 Gz /«WN\_}MWMAX
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\72
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Center 1.88 GHz 600 kHz/ Span 6 MHz Center 1.88 GHz 600 KkHz/ Span 6 MHz

Date: 18.0CT.2017 08:37:41 Date: 18.0CT.2017 08:37:36

Middle channel

16QAM QPSK
® “RBW 100 kHz Marker 1 [T1 ] ® RBW 100 kHz Marker 1 [T1 1

VBW 300 kHz 15.99 den

VBN 300 Kz 16.76 don
Ref 30 don “Att 30 d8 ST 2.5 ms 1.909076000 Gz Ref 30 den Att 30d8  SWT 2.5 ms 1.900592000 Gz
% orfer To[as s Tf7 o005 % offhet 10[a5 s T 2o00 a5
B 3.000000p00 Mz v 3].036000po0 Mz

70z den a0z dom

WMWW 1|.s07012po0 crz WWM’“WLK 1| s0s088poo iz

P2 T TOpT L Temp—2T LT T v
-9l a1 dem -9l 87 dem
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' ‘N l(u I\ WAL V\J \MM o
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Center 1.9085 GHz 600 kHz/ Span 6 MHz

Center 1.9085 GHz 600 kHz/ Span 6 MHz

Date: 18.0CT.2017 08:38:41 Date: 18.0CT.2017 08:38:37

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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c c I s Report No: CCISE171000606

-26dBc bandwidth
BW: 5MHz
16QAM QPSK

® RBW 100 KHz Marker 1 [T1 ] ® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 13.64 den VBW 300 kHz 15.19 dem
Ref 30 dBm Att 30 de SWT 2.5 ms 1.852440000 GHz Ref 30 dem Att 30 dB SWT 2.5 ms 1.853000000 Gz
30 offfet 10[dB nde LT 26[00 db 30 offfet 10[dB nds L1101 26[00 db
BW  5.000000p00 MHz BW  5[100000p00 Mz

temp 2| Fraadly tomp af gra
- | ol 34 der - : 12[ 77 dem
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Center 1.8525 Ghz 1 whz/ Span 10 Hz Center 1.8525 Ghz 1 wiz/ Span 10 Wz
Date: 18.0CT.2017 08:39:33 Date: 18.0CT.2017 08:39:27
® RBW 100 kiz Marker 1 [T1 ] ® RBW 100 kiz Marker 1 [T1 ]
“VBI 300 kiz 13.81 den VBIW 300 Kiiz 16.23 dem
Ref 30 dBm Att 30 dB SWT 2.5 ms 1.881920000 GHz Ref 30 dBm Att 30 dB SWT 2.5 ms 1.878300000 GHz
30 Offket 10|dB nde [T} 26L00 dB 30 Offket 10|dB nde [TL] 26100 dB
8w 5.020000p00 Nz w4 980000b00 Nz
remp 1| {71 ndly . Temp 1] rT1 ndly
— fl 1242 der J\M N ol 36 dem
1| 877500p00 GHz wali  1}877540boo GHz
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| Justhaod Vebutna g+ [l TE

—70 70
Center 1.88 GHz 1 MHz/ Span 10 MHz Center 1.88 GHz 1 MHz/ Span 10 MHz
Date: 18.0CT.2017 08:40:28 Date: 18.0CT.2017 08:40:22

Middle channel

16QAM QPSK

® “RBW 100 kHz Marker 1 [T1 ] ® RBW 100 kHz Marker 1 [T1 1
VBW 300 kiz 13.67 dem VBW 300 Kiz 15.29 dem
Ref 30 dem “Att 30 dB SUT 2.5 ms 1.907220000 GHz Ref 30 dem Att 30 dB SWT 2.5 ms 1.908660000 Gtz
30 offfet 10[dB ndB O 26[00 b 30 offfet 10[dB

ndB [T]L]__ 26[00 dB

8w 4.940000p00 Wz Bw  5|.000000poo Wiz
ronn o] pri aaby ronp 2] 12 ndky
1 -12L 68 dBm 1 -9}17 dBm
1|.sosoaohoo chz M W, saly 1 90s020b00 Gz
PRI NP L VST P prpra o)

i aa 2 ETT T L AR v
-11|70 dBm -10|20 dBm
1| 909980p00 _GHz 1]
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/““S/
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70 -70

Center 1.9075 GHz 1 WMHz/, Span 10 MHz Center 1.9075 GHz 1 MHz/ Span 10 MHz
Date: 18.0CT.2017 08:40:59 Date: 18.0CT.2017 08:40:54

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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c c I s Report No: CCISE171000606

-26dBc bandwidth
BW: 10MHz

16QAM QPSK
@ RBW 300 kHz Marker 1 [T1 ] ® RBW 300 kHz Marker 1 [T1 ]

vew 1 wiz 16.35 den Ve 1 wiz 17.24 den
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Ref 30 dBm Att 30 dB ST 2.5 ms 1.732900000 GHz
30 offpet 10[dB nas [Th1  26[00 dB
BI 19].520000000 HHz
Temp 1| {11 ndpy
o 11{06 dem
S ECITYRPNITYS TV 1} 722820p00 GHz
T2 TTTTpT e
11{61 dem
1} 742340p00 _Ghz

| b

|
LWMMWW §

ol w/
i

70

Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 18.0CT.2017 09:02:21

Middle channel

QPSK

RBW 300 kHz
VBW 1 MHz
SWT 2.5 ms

®

Ref 30 dém

Marker 1 [T1 ]
14.93 dem

Att 30 dB 1.740120000 GHz

30 offfet 10|dB nds [T|1  26[00 dB

eW 19| 440000p00 Mz
remp 1l pr1naly
Ft = -8| 83 dBm
= /NMW Wiahipniansibfel 1| 735240p00 Griz
e e e
9|83 dem
1| 754680p00_GHz

-70

Center 1.745 GHz 4 MHz/ Span 40 MHz

Date: 18.0CT.2017 09:03:15

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006
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CCI

Report No: CCISE171000606

LTE Band 5 part

Test ltem:99% Occupy bandwidth

Modulation: 16QAM

® RBW 30 KHz  Marker 1 [T1 ]
VBN 100 kiiz 14.89 den
ReT 30 dBm Ate 30 a8 ST 5 ms 824.208000000 Mz
%o GFffet 10[dE SBW 1] 052000500 1z

Temp 1f [T1 OBY]

PK

s AN

-70

Center 824.7 MHz 300 kHz/ Span 3 MHz

Date: 18.0CT.2017 09:16:34

Modulation:16QAM

@ RBW 30 KHz  Marker 1 [T1 ]
VBW 100 kiz 15.38 den
Ref 30 dem Ate 30 d ST 5 ms 36392000000 MHz
30 offfet 10]dB Gew 1 092000p00 Wz

Temp 1f [T1 OBY]

T

! \

-70

Center 836.5 MHz 300 kHz/ Span 3 MHz

Date: 18.0CT.2017 09:17:26

Modulation:16QAM

® RBW 30 kHz Marker 1 [T1 ]
VM 100 KHz 15.51 dr
Ref 30 dBm Att 30 dB SWT 5 ms 848.000000000 MHz
30 Offket 10|dB OB 1].098000000 MHz

Temp 1| [T1 OBf

847].754000p00 WHz
’L\"’V\J\—v«/\hf\/"”’v\&r Temp 2| [T1 OB}

7 sad] asz000p00 iz

/ \
et =

H'v

1M E]
N T
-70
Center 848.3 Mz 300 kHz/ Span 3 MHz

Date: 18.0CT.2017 09:17:51

BW: 1.4MHz

Modulation: QPSK

® RBW 30 kHz  Marker 1 [T1 ]
VBW 100 kiz 16.46 dem
Ref 30 dem Att 30 de SUT 5 ms 824.394000000 Mz
S0 offfet 10[dB OBv 1] 092000p00 Mz

Temp 1| [T1 OBYV]

e | A
824] 154000p00 Wiz

[y A

Ww\wv\; Temp 2| [T1 OB|]

/ I~
I, oL
W

5(.246000p00 MHz

70

Center 824.7 MHz 300 kHz/ Span 3 MHz

Date: 18.0CT.2017 09:16:29

Lowest channel

Modulation:QPSK

@ RBW 30 kHz  Marker 1 [T1 ]
VBW 100 kiz 16.45 dem
Ref 30 dem Att 30 de SUT 5 ms 836.194000000 Mz
S0 offfet 10[dB OBv 1] 098000p00 Mz

Temp 1| [T1 OBV
9 cen |8
835(.948000D00 MHz

-

70

Center 836.5 MHz 300 kHz/ Span 3 MHz

Date: 18.0CT.2017 09:17:21

Middle channel

Modulation:QPSK

@ RBW 30 kHz  Marker 1 [T1 ]
VBN 100 KHz 15.59 den
Ref 30 dBm Att 30 dB SWT 5 ms 847.844000000 MHz
30 Offket 10|dB OB\ 1| 098000p00 MHz
remp 1| 11 08fr)
PR

1
P 847(.748000p00 WHz
e WWM’NW Temp 2| [T1 0BV]

‘ 04z 3as000poo iz

-70

Center 848.3 Mz 300 kHz/ Span 3 MHz

Date: 18.0CT.2017 09:17:47

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Project No.: CCISE1710006

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Report No: CCISE171000606

Test ltem:99% Occupy bandwidth
BW: 3MHz
Modulation:16QAM Modulation:QPSK

® RBW 100 KHz Marker 1 [T1 ] ® RBW 100 kHz Marker 1 [T1 ]
VoW 300 s 2673 dan Vew 300 kits 17117 dem
Ret 30 dem Ate 308 SWT 2.5 me  624.612000000 uhr Ref 30 dem Att 308 SWT 2.5 ma  824.564000000 whir
S oFifer 1] T s T N T o
T 1
9 1B 1 1 e | A
oohoo iz 2ol 152000ho0 Wiz
M LAngi ot am o oz
oo e 26| oc8000pos Wiz

70 70
Center 825.5 MHz 600 kHz/ Span 6 MHz Center 825.5 MHz 600 kHz/ Span 6 MHz
Date: 18.0CT.2017 09:19:03 Date: 18.0CT.2017 09:18:58

Lowest channel

Modulation:16QAM Modulation:QPSK

® RBW 100 kiz Marker 1 [T1 ] @ RBW 100 kiz Marker 1 [T1 ]
VBI 300 kiz 16.54 den VBIW 300 Kiiz 17.12 dem
Ref 30 dem Ate 30 de ST 2.5 ms 36000000 MHz Ref 30 dem Ate 30 dB SWT 2.5 ms 837.244000000 WHz
30 Offfet 10[dB 0B 2|.712000p00 MHz 30 Offpet 10[dB oBW 2| 736000p00 MHz

Temp 1| [T1 o8f Temp 1| [T1 08fn]

e A L 11} 80 dex| N

535] 144000p00 Hiz - Lol ey, 835 132000b00 iz
oA b iz 2| T osf LA ;‘” %4‘, 2| rr1 osfn

] \ T 0
r \ Mw% i

BB
1

-70 -70
Center 836.5 WMHz 600 kHz/ Span 6 MHz Center 836.5 MHz 600 KkHz/ Span 6 MHz
Date: 18.0CT.2017 09:19:31 Date: 18.0CT.2017 09:19:26

Middle channel

Modulation:16QAM Modulation:QPSK

® RBW 100 kHz Marker 1 [T1 1 @ RBW 100 kHz Marker 1 [T1 1
VBW 300 kiz e VBW 300 Kiz 17.18 dem
Ref 30 dem Att 30 dB SUT 2.5 ms Ref 30 dem Ate 30 dB SWT 2.5 ms 846.912000000 Mz
30 offfet 10[dB B 30 offfet 10[dB OBv 2] 724000p00 Mz

Temp 1f [T1 ¢ Temp 1f [T1 OBf]

ol 12 den|EN
846]-132000p00 Mz . 46| 132000p00 niz
y/}:‘\mmm hatodonp 2l (12 cefn V}/MWWNNW WAT}% i
e rotorem L
[ aas] as6000p00 e / \ aas] asc000poo e

/ \ , ] \
] L ] s

70 -70
Center 847.5 MHz 600 kHz/ Span 6 MHz Center 847.5 MHz 600 kHz/ Span 6 MHz
Date: 18.0CT.2017 09:20:26 Date: 18.0CT.2017 09:20:21

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 63 of 300



CCIS

Report No: CCISE171000606

Test Item:99% Occupy bandwidth

Modulation:16QAM

RBW 100 kHz Marker 1 [T1 ]
VBW 300 KkHz 14.37 dBr
SWT 2.5 ms 826.540000000 MHz

Ref 30 dBm Att 30 dB

30 Offfet 10|dB oBW  4]. 480000p00 MHZ
Temp 1| [T1 0Bf

10l 04 ape R
3 824{. 260000p00 MHz

g 4 1 oo
} i c2q 740000po0 iz

/ |
J |

il |

-70

Center 826.5 WMz 1 MHz/) Span 10 MHz

Date: 18.0CT.2017 09:21:16

Modulation:16QAM

RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 13.95 den
SWT 2.5 ms 836.800000000 MHz

®

Ref 30 dBm Att 30 de

30 offfet 10|dB OBW _4].500000p00 WHz
Temp 1f [T1 OBJ]
ol 10 e |EN
1 834[.260000p00 MHz

A ped S M0 2| 171 0Bl

H ss1]. 76000000 e

|
f !

-70

Center 836.5 MHz 1 WMHz/, Span 10 MHz

Date: 18.0CT.2017 09:22:11

Modulation:16QAM

RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 15.01 dBn
SWT 2.5 ms 846240000000 MHz

Ref 30 dBm Att 30 dB

30 Offfet 10]dB OBW _4.500000p00 WHz
Temp 1| [T1 OB{]
1

1

A g

/ \
/ \

844{.240000p00 MHz
AL b TemP 2| [T osja

848[.740000p00 MHz

-70

Center 846.5 WMz 1 MHz/ Span 10 MHz

Date: 18.0CT.2017 09:23:09

BW: 5MHz
®

Ref 30 dBm

Modulation:QPSK

VBW 300 kHz

Att 30 dB SWT 2.5 ms

RBW 100 kHz Marker 1 [T1 ]
15.¢

826.440000000 MHz

Temp 1|

30 Offfet 10|dB 0BW 4] 520000p00 MHz

[T1 0B
10l 22 dgx|EN

L WWWW

24| 240000p00 MHz
2| 11 of

/ 52| 76000000 iz

st e L

-70

Center 826.5 MHz 1 MHz/

Date: 18.0CT.2017 09:21:10

Lowest channel

Modulation:QPSK

Span 10 MHz

@ REW 100 kiz Marker 1 [T1 ]
VBN 300 KHz 1496 dsm
Ref 30 dBm Att 30d8  SWT 2.5 ms 836.740000000 NHz
30 offfet 10[dB oBW 4] 520000p00 Mz
Temp 1 (1 osfn
R
T
34| 240000p00 WHz
PP
o MMWMWM@M 2| 72 osfn
e
/ ase|-re0o0ohan wiz

/ |

[ |

WW H L‘*NM.; o

-70

Center 836.5 MHz 1 MHz/

Date: 18.0CT.2017 09:22:05

Middle channel

Modulation:QPSK

VBW 300 kHz

Span 10 MHz

RBW 100 kHz Marker 1 [T1 ]

15.53 dBm

Ref 30 dBm Att 30 dB SWT 2.5 ms 846.000000000 MHz
30 Offpet 10[dB OBW  4[ 500000p00 MHz
Temp 1| [T1 0Bf
- EPNEEEPT | A |
_— 844[ 240000000 WHz
=g ?WWJAAMMMW 2| [r1 osp
s—em] v

\_
@

48| 740000p00 MHz

/ \

J \

70

Center 846.5 MHz 1 MHz/

Date: 18.0CT.2017 09:23:04

Highest channel

Span 10 MHz

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Project

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

No.: CCISE1710006
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Report No: CCISE171000606

Test ltem:99% Occupy bandwidth

Modulation:16QAM

RBIW 300 KHz Marker 1 [T1 ]

VBW 1 MHz 17.01 dBm
Ref 30 dBm Att 30 dB SWT 2.5 ms 825.720000000 MHz
30 Offfet 10[dB OBW  9.080000P00 MHZ
Temp 1f [T1 OB[V]
alas ae,

|- 4240000p00
2| T2 o1

T

ﬁvwﬂx@www
[

70

Center 829 WHz 2 MHz/ Span 20 MHz

Date: 18.0CT.2017 09:24:19

Modulation:16QAM

RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHZ 16.98 dBn

Ref 30 dBm Att 30 dB SWT 2.5 ms 838.100000000 MHz
30 Offfet 10[dB OBW 9.080000P00 MHZ
Temp 1f [T1 OB
91 gpc|EN
831{.940000p00 MHZ

L o AR o o e

[ (1N
RV

70

Center 836.5 MHz 2 MHz/ Span 20 MHz

Date: 18.0CT.2017 09:24:42

Modulation:16QAM

@ RBW 300 kHz Marker 1 [T1 1
Temp 1f [T1 OB}
oles aeelmm
e TRV TRTV I TR | Y , 5%
i l’f‘ e 2| 111 0sj
/ aaq| 520000p00 i1z
. N I/ lkﬂl R
P Frth
Center 844 MHz 2 MHz/ Span 20 MHz

Date: 18.0CT.2017 09:25:32

BW: 10MHz
®

Ref 30 dBm

Modulation:QPSK

RBIW 300 KHz Marker 1 [T1 ]
VBW 1 MHZ 17.94 dBm

Att 30 de SWT 2.5 ms 828.480000000 MHz

30 Offfet 10]dB

OBW 9[- 160000p00
Temp 1f [T1 OB|]
1 10] e

WHz

Pl S 824].400000p00
f" MMM % .

MHZ
2| T2 o1

000p00 MHz

|
\

\

70

Center 829 WHz

2 MHz/ Span 20 MHz

Date: 18.0CT.2017 09:24:16

Lowest channel

Modulation:QPSK

RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 17.82 dB

Ref 30 dBm Att 30 dB SWT 2.5 ms 836.900000000 MHz
30 Offfet 10[dB 0BW 9].120000p00 MHz
Temp 1| [T1 osfnl
s 2 .

- ekttt sn o i 1 831).940000p00 Wz
e —

/ \ s41].060000p00 itz

L™ R TYWN

70

Center 8365 Mz 2 whzs Span 20 WHz

Date: 18.0CT.2017 09:24:38

Middle channel

Modulation:QPSK

@ REW 300 kHz Marker 1 [T1 1
VBW 1 MHz 17.92 dem
Ref 30 dem Att 30 dB SWT 2.5 ms 841.120000000 Nz
30 offfet 10[dB OB 9].080000p00 WHZ
Temp 1 [T1 oBfr]
1 10l 50 ape (E
839]. 440000p00 M
_— 'M\NWWW R 240000] iz
i “‘f(:w 2| [T osf
e
48] 520000p00 WHz

\

\

-70

Center 844 WHz

2 WHz/

Date: 18.0CT.2017 09:25:27

Highest channel

Span 20 MHz

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006
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CCIS

Report No: CCISE171000606

Modulation:16QAM

RBW 30 KHz  Marker 1 [T1 ]

®

Test Iltem:-26dBc bandwidth
BW: 1.4MHz

®

Modulation:QPSK

RBW 30 kHz  Marker 1 [T1 ]

VB 100 kiiz 15.02 dbr VB 100 kiiz 16.30 dem
Ret 30 dam Att s0de  SuT 5 ms 824.508000000 Nz Ref 30 den Att S0 de ST 5 ms 824.388000000 HiHz
% orffet 10[d8 @ T 26[00 a8 o offfet 10[aE s O 26[00 @
a1 254000po0 WHz o 1| 266000po0 Wz

remp al 11 nafy Teap 1l fra ndb
1 PK z 9} 92 dBn e 9l 62 dBm
E bttt 824|.070000p00 Nz L My I~ | s24lossoo0poo wiiz

e e o . b "
12[02 der 1041 dsn
825(.324000p00 iz 825].330000p00 iz
b k2

=i W@Wﬂ

LI

I

=

s

-70

70

Center 824.7 MHz 300 kHz/

Date: 18.0CT.2017 09:16:47

Modulation:16QAM

RBW 30 kHz  Marker 1 [T1 ]

®

Span 3 MHz

Center 824.7 MHz

300 kHz/ Span 3 MHz

Date: 18.0CT.2017 09:16:42

Lowest channel

®

Modulation:QPSK

RBW 30 kHz  Marker 1 [T1 ]

VBl 100 kiiz 14.76 der VB 100 Kz 16.24 dBn
Ret 30 den Att 30d8 ST 5 s 836.032000000 Mz Ret 30 den At 0d8 ST s s 836.224000000 Wiz
30 Offfet 10[dB nde [T} 26L00 dB 30 Offfet 10[dB ndg [Th] 26100 dB
av 1] 260000b00 Mtz ou  1]-278000b00 Witz
Teap 1| £12 naby N Teap 1| 12 naby
I 5
1] 40 o ol oa asn
..V o ‘ z . '
R N N s e L proofSmmnong 000po iz
s S Y e I
12]13 der of67 asn
537].135000p00 iz 837].136000000 iz
.
4 L YJ Itz
I L [N
Xt
0 10
Conter 636.5 Wiz 300 ks Shan 3 Wiz Conter 6365 Wiz 300 ks Span 3 Wiz
Date: 18.0CT.2017 09:17:10 Date: 18.0CT.2017 09:17:05
® “RBW 30 kHz  Marker 1 [T1 ] ® RBW 30 kHz  Marker 1 [T1 1
VB 100 kiz 15.38 e VeIl 100 kiiz 16.28 dem
Rer 30 dsn ‘Ate sods  swT s s 847.832000000 Mz Ret 30 aBn Att s0ds  swr s s 548018000000 Wiz
S orefet 10]d o T 2800 @ S orifet 10[d® 5 T 250
au 1l 260000b00 Mz ow  1]278000boo wiz
i renp 1] 72 oy ‘ rep 2] £12 ndk3
“10[ 71 e “10[37 aen
L Pk N L PK NSV - .
T WV""‘V‘J\WM 847].670000p00 MHz S NW flrtan 847].658000D00 MHz
e | e I
1148 aen “ofs5 den
548].930000b00 Wiz s48] 036000b00 Wiz
1 A &

-70

-70

Center 848.3 MHz 300 kHz/ Span 3 M

Date: 18.0CT.2017 09:18:07

Hz Center 848.3 MHz

300 kHz/ Span 3 MHz

Date: 18.0CT.2017 09:18:02

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006
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CCIS

Report No: CCISE171000606

Modulation:16QAM

RBW 100 KHz
VBW 300 kHz
SWT 2.5 ms

Marker 1

®

Ref 30 dem Att 30 de

Test Iltem:-26dBc bandwidth

1
16.55 dBm

824.360000000 MHz

30 offfet 10]dB nd8 [T1
By

26[ 00 aB

2|.988000p00 MHZ
B | g1 napy

N TN TR Y

8|57 den

824[.000000p00 MHzZ

bt
ol 59 dBr

P2 LT
826|.988000p00 MHz

fIQT

AT

-70

Center 825.5 MHz 600 kHz/

Date: 18.0CT.2017 09:18:48

Modulation:16QAM

RBW 100 kHz
“VBW 300 khHz

Marker 1

®

Span 6 MHz

[RE ]
15.83 dBn

Ref 30 dBm Att 30 dB SWT 2.5 ms 836.584000000 MHz
30 Offfet 10[dB nde [T] 26L00 dB
BW  3.012000p00 Mz
Temp 3| {T1 naby
T
I . H 10[ 33 der
P Mm«mx 834).¢ 0poO MHZ

T BT

Hemp—2p v
/ i 838].000000p00 _NHzZ

10|22 der

/ L

J i

A,

-70

Center 836.5 WMHz 600 kHz/

Date: 18.0CT.2017 09:19:46

Modulation:16QAM

Span 6 MHz

® “RBW 100 kHz Warker 1 [T1 1
VBN 300 kiz 16.64 den
Ref 30 dbm “Att 30 dB SWT 2.5 ms 846.360000000 Mz
3 Offfet 10[dB a5 1 2ofo0 a5
B 5.000000p00 HiHz
romp | Fra naly

Aol

N(, at Ayt N Wsmc,ssa

9|63 dBm
000P00 MHZ

T L
-8| 26 dBm
000P00 MHZ

[ Ll
&7,}

ot VA A

-70

Center 847.5 MHz 600 kHz/

Date: 18.0CT.2017 09:20:13

Span 6 MHz

BW: 3MHz

®

Modulation:QPSK

RBIW 100 KHz
VBW 300 kHz

Marker 1 [T1 ]
17.94 dBm

Ref 30 dem Ate 30 dB SWT 2.5 ms 825.308000000 WHz
S0 Offfet 10[dB nds [T 26[00 db
BW  3].024000p00 MHz

1 Temp 1} [T1
[ PK WMW\»\NM 8p18 dom
e 823{ 988000p00 WHz

femp—2 Frr T v
899 dem
827].012000p00 NHz

.

\

A

70

Center 825.5 MHz

600 kHz/ Span 6 MHz

Date: 18.0CT.2017 09:18:44

Lowest channel

Ref 30 dBm

Modulation:QPSK

RBW 100 kHz
VBW 300 kHz
SWT 2.5 ms

Marker 1 [T1 ]
17.08 dBm

Att 30 dB 837.628000000 MHz

30 offfet 10]dB

nds [TL]  26[00 d8
BW  3{.036000P00 MHZ
1) Temp 2l {1 naby

Mk 1001 dem
NN LUSPLEY SWRVY N& .

| 988000p00 Wiz

P2 T TR e
8|81 dem
838).024000p00 _NHz

%jlﬂ

MR

70

Center 836.5 MHz

600 KkHz/ Span 6 MHz

Date: 18.0CT.2017 09:19:41

Middle channel

Ref 30 dBm

Modulation:QPSK

RBW 100 kHz
VBW 300 kHz
SWT 2.5 ms 846.5

Marker 1 [T1 ]
17.26 dem

Att 30 dB 76000000 MHz

30 Offfet 10]dB

1 2600 d&
BW  3{036000p00 MHz
1 r 2l gra naby

—anwwww\r%x PO

28 dBm
| 976000p00 Wz

ez CTTTTpT v
-7} 86 dem

849] 01200000 MHz

AT

-70

Center 847.5 MHz

600 kHz/ Span 6 MHz

Date: 18.0CT.2017 09:20:08

Highest channel

Shenzhen Zhongjian Nanfang Testing Co.,

Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006
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CCIS

Report No: CCISE171000606

Modulation:16QAM

RBW 100 KHz
VBW 300 kHz
SWT 2.5 ms

®

Ref 30 dem Att 30 de

Test Iltem:-26dBc bandwidth

Marker 1 [T1 ]
14.37 dBm
826.020000000 MHz

e 12013 dBn
A s b AR ne

T
ol 66 dBr

L RREL
1C
828{. 96000000 MHzZ

e

f
W

f
;

b
A Y Y A
70
Conter 826.5 Wiz T iz Span 10 Mz

Date: 18.0CT.2017 09:21:31

Modulation:16QAM

RBW 100 kHz Marker 1 [T1

®

Ref 30 dBm Att 30 dB SWT 2.5 ms

“VBW 300 khHz 13.75 dB
835.800000000 MHz

30 OffFet 10]dB

nde [Ti]  26[00 dB
BW  5.000000P00 MHz
b il franaby

i Pyl
Al

1t

1 11|86 der

834].000000p00 Mz
Wi and

. R

839].000000p00 NHzZ

—
S

-70

Center 836.5 WMHz 1 MHz/

Date: 18.0CT.2017 09:21:55

Modulation:16QAM

“RBW 100 kHz
VBW 300 kHz
SWT 2.5 ms

Ref 30 dBm “Att 30 dB

Span 10 MHz

Marker 1 [T1 ]
14.60 dem
844.640000000 MHz

30 offfet 10]dB ndB [Tl 26
BW  4).980000
al Fr1agl

00 dB
D00 MHZ
1y

1

PaA I A b i

9|
844{.000000f

27 dBm
D00 MHZ

AT e
13|
848|. 980000}

T
71 dBm
boo MHz

g
—

\
)
o]

-70

Center 846.5 MHz 1 WHz/) span

Date: 18.0CT.2017 09:23:25

10 MHz

BW: 5MHz
®

Ref 30 dBm

Modulation:QPSK

RBIW 100 KHz
VBW 300 kHz
SWT 2.5 ms

Marker 1 [T1 ]
15.94 dBm

Att 30 d8 824.860000000 MHz

30 Offfet 10]dB

ndB [T[]  26[00 a8
BW  4980000P00 MHZ
Temp 2l g1

T
85 dBm

o
WW\MAMJ\'{W,«\ 824].000000p00 Mtz

M2 LT TR v
11|59 dBm
828 980000p00 NHz

70

Center 826.5 MHz

Date:

Lowest channel

1 MHz/) Span 10 MHz

18.0CT.2017 09:21:26

Modulation:QPSK

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]
16.11 dBm

Ref 30 dBm Att 30 dB SWT 2.5 ms 836.020000000 MHz
30 Offfet 10[dB nde [TL] 26|00 dB
B 5/.000000p00 iz
. remp 2| rr1 naby
10[ 10 aem
LN T st *umﬂ 833 980000p00 Nz
femp—2[- Tt w
o o3 asm
|, 838} 980000b00 WHz
V\/l r>
i) Ny
A v
70
Conter 836.5 Whz 1wz Span 10 Whz

Date:

Middle channel

Ref 30 dBm

18.0CT.2017 09:21:50

Modulation:QPSK

RBW 100 kHz
VBW 300 kHz
SWT 2.5 ms

Marker 1 [T1 ]
15.94 dem

Att 30 dB 844840000000 MHz

30 Offfet 10]dB

nds [T]L1__ 26[00 dB
BW  5{020000p00 MHz
r 2l gra naby

T
95 dBm

9
MM’WV\M«/\NW 843 980000p00 WHz

M

AR v
-7} 39 dem
849 000000p00 MHz

;

-70

Center 846.5 MHz

Date:

Highest channel

1 MHz/ Span 10 MHz

18.0CT.2017 09:23:19

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006
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c c I s Report No: CCISE171000606

Test Iltem:-26dBc bandwidth
BW: 10MHz
Modulation:16QAM Modulation:QPSK

® RBW 300 kHz Marker 1 [T1 ] ® RBW 300 kHz Marker 1 [T1 ]
VB 1 Mz 17.47 den VBw 1 Wiz 18.88 dem
Ref 30 dem Ate 30 de SuT 2.5 ms 827.040000000 MHz Ref 30 dem Ate 30 dB SWT 2.5 ms 827.760000000 WHz
30 offfet 10]dB GE [h1 26[00 a8 30 offfer 10[ds naE 1 2600 a8
8w 9.960000p00 Nz W 10{320000p00 Mz
remp 1| T2 naly 1 Temp 1| {11 A
W . 0| 32 dBr [PV O U PSS PP 8|08 dBm
[ AR k4 524 000000po0 iz 823 800000p00 WHz
A BBt L B ™
sl 8o der 6|96 dam
833].960000p00 Hz 834 120000p00_WHz

Vo

- L - m
LM R8T SR AR ) WWJ

-70

—70
Center 829 Mz 2 Whz/ Span 20 Nz Center 820 Mz 2 Whiz/ Span 20 Wz
Date: 18.0CT.2017 09:24:06 Date: 18.0CT.2017 09:24:01
® REBW 300 kiz Marker 1 [T1 ] @ RBW 300 kiz Marker 1 [T1 ]
VBN 1 Mz 17.40 den VBW 1 MHz 17.79 dem
Ref 30 dem Ate 30 d suT 2.5 ms 839.700000000 MHz Ref 30 dem Ate 30 dB SWT 2.5 ms 839980000000 WHz
30 Offfet 10[dB nde [T} 26L00 dB 30 Offfet 10[dB nde [TR] 26100 dB
8w 10.080000p00 Nz W 10[280000p00 Mz
1 | renp 1 r1 oy 1 | remp 1| fr1 naby

| 340000p00 Wiz

e e e

6|30 dbr
= PAANb Ay A \& 831].460000p00 MHz
841}, 620000p00 iz

1
Temp 2 T TapT Ly /
12| 24 aen
841{.540000p00 MHz
‘ML f \ "

" A A sl 8|55 dem
Mo

ﬁ‘%ﬁ\\
To |

-70 70
Center 836.5 WMHz 2 MHz/ Span 20 MHz Center 836.5 MHz 2 MHz/ Span 20 MHz
Date: 18.0CT.2017 09:24:54 Date: 18.0CT.2017 09:24:50

Middle channel

Modulation:16QAM Modulation:QPSK

® “RBW 300 kHz Marker 1 [T1 ] ® RBW 300 KHz Marker 1 [T1 1
VBIW 1 MHz 17.07 dem VBW 1 MHz 18.22 dem
Ref 30 dem “Att 30 dB SUT 2.5 ms 840240000000 iz Ref 30 dem Att 30 dB SWT 2.5 ms 843.600000000 Mtz
30 offfet 10[dB nas 1 2600 db 30 offfet 10[db nds [T 2600 db
8w 10].080000p00 Mtz ew 10 200000p00 Mz

T 1l Fraonaby (Al 1 T 1] {1 naby
Jx “10[ 07 den IR NPT 1 S a[a1 dem

i Px AN AL P b A

’{1 \k/’ '{J \f
20 1 ‘1% - nJJ \\ M
L AT ol s TP

-70 -70
Center 844 MHz 2 WHz/) Span 20 MHz Center 844 WHz 2 MHz/ Span 20 MHz
Date: 18.0CT.2017 09:25:17 Date: 18.0CT.2017 09:25:13

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 69 of 300



CCIS

Report No: CCISE171000606

LTE-Band 7 part

99% Occupy bandwidth

16QAM

@ “RBW 100 kHz Marker 1 [T1 ]
VB 10 Wz 12.65 dbr
Ref 30 dom Ate 3048 SuT 2.5 ms 2.501500000 GHz
30 offfet 10[d8 GBw [ 520000p00 Wiz
Temp 1] [T1 OB]
S
00 G
N "
Tola et A AL Al
f e HE—]
T J s0a760po0 e
sk wu) \"«, R
| bbb —

-70

Center 2.5025 GHz 1 WHz/) Span 10 MHz

Date: 18.0CT.2017 09:05:03

16QAM

RBW 100 kHz
“VBW 10 MHz

Marker 1 [T1 ]
12.28 den

®

Ref 30 dBm Att 30 dB SWT 2.5 ms 2.533040000 GHz
30 Offfet 10|dB 0BW 4. 520000p00 MHz
Temp 1| [T1 OB
1B
— L 2].532740p00 GHz
Temp 2| [T1 OB
A I
L ] YT AT stea—aem| Ly
2|.537260p00 GHz

J |

Ht'\lul.l

-70

Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 18.0CT.2017 09:05:28

16QAM

RBW 100 kHz
VBW 10 MHz

varker 1 [T1 ]
11.62 dBr

Ref 30 dBm Att 30 dB ST 2.5 ms 2.568620000 GHz
30 offpet 10|dB oBw  4[.520000p00 WHz
Temp 1| [T1 OBj]
35 dg
o . 2|.565240p00 GHz
Q Temp 2| [T1 OB/
AXH] AL " M S 1
i - srao—aem
‘S 2 see760hoo GHz

H |
[ \

AWJ‘W“’N

-70

Center 2.5675 GHz 1 MHz/ Span 10 MHz

Date: 18.0CT.2017 09:06:41

BW: 5MHz
QPSK

@ RBW 100 kHz Marker 1 [T1 ]

VBN 10 WHz 15.33 dem

Ref 30 dBn Att 30 a8 ST 2.5 ms 2.500800000 Gz

30 offfet 10[d8 W 4] 520000000 Wz
Temp 1f [T1 OB}

oz a

PR : 2{ 500240p00 GHz

] ‘;AMM JL N PV TR N Jgyiesp 2] [T1 o8l
J \4
I WP Nl ok

-70

Center 2.5025 GHz 1 MHz/

Date: 18.0CT.2017 09:04:57

Lowest channel

QPSK

Span 10 MHz

v

® RBW 100 kHz Marker 1 [T1 ]
VBN 10 Hz 14.94 dem
Ref 30 dBm Att 30 dB SWT 2.5 ms 2.533340000 GHz
30 Offket 10|dB OBW 4] 52000000 MHz
Temp 1| 71 08fn]
| |
E DOO GHz
bRt IR !
e
(/ \\
A Mu.»" \ An
P = TW e ]
70

Center 2.535 GHz 1 MHz/

Date: 18.0CT.2017 09:05:24

Middle channel
QPSK

Span 10 MHz

@ RBW 100 kHz Marker 1 [T1 ]
VBIW 10 Mz 14.6
Ref 30 dBm “Att 30 dB SWT 2.5 ms 2.56580000
30 Offket 10|dB OB\ 4[ 500000p00 MHz
remp 1| [T1 OBfr]
PR | - |
1 2L 260P00 GHz
w\/‘NNuMAAM T 1Y VO N il R
spsv—uem] L
| se9760po0 Gtz

] ]

L.

-70

Center 2.5675 GHz 1 MHz/

Date: 18.0CT.2017 09:06:36

Highest channel

Span 10 MHz

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Project No.: CCISE1710006

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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CCIS

Report No: CCISE171000606

16QAM

99% Occupy bandwidth

@ REW 300 kiz Marker 1 [T1 ]
VBW 1 MHz 15.09 dem
Ref 30 dem Att 30 dB SWT 2.5 ms 2.507200000 Gz
30 offfet 10[dB OBW 9] 080000p00 Mz
Temp 1f [T1 OB}
e | A |
- % 2| 500440po0 Gz
i) N el N Al uferp 2| [T1 08l
e M
r‘ \ 2| s09520po0 cre
JMM\WW‘ M\"WW\M,, :
-0
Center 2.505 GHz 2 MHz/ Span 20 MHz
Date: 18.0CT.2017 09:07:24
® RBW 300 kHz Marker 1 [T1 ]
VBN 1 Mz 14.71 dem
Ref 30 dBm Att 30 dB SWT 2.5 ms 2.536880000 GHz
30 Offket 10|dB OBW 9] 040000p00 MHz
Temp af 11 o8fi1
13 deo|EN
i F 30480p00 GHz
] B e A M S i M Vo T1 08|11
z-aem] v
WL}MNM WLWM.MA
-0
Center 2.535 GHz 2 WHz/ Span 20 Wz
Date: 18.0CT.2017 09:08:24
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 15
Ref 30 dBm “Att 30 dB SWT 2.5 ms 2.5630400
30 Offket 10|dB OB\ 9| 120000p00 MHz
remp 1| [T1 OBfr]
s X
_— 2| 56044000 Gtz
m Y, SR [T1 o8
s w
f “i 2| sesss0poo ez
y J’ \h ]
70
Center 2.565 GHz 2 Wz Span 20 Mz

Date: 18.0CT.2017 09:08:49

BW: 10MHz

QPSK

® RBW 300 kHz Marker 1 [T1 1
VBW 1 Wz 17.39 dem
Ref 30 dem Att 30 dB SUT 2.5 ms 2.508480000 GHz
30 offfet 10[dB OBW 9] 080000P00 Mz
Temp

P

FWMW Lanctanunstl]

509560p00 GHz,

[y
.

L

-70

Center 2.505 GHz

Date:

Lowest channel

®

2 WHz/ Span 20 MHz

18.0CT.2017 09:07:20

QPSK

RBW 300 kHz Marker 1
VBW 1 MHz

[RERS
15.70 dBm

Ref 30 dBm Att 30 dB SWT 2.5 ms 2.538480000 GHz
30 offfet 10[dB o8 9 120000p00 WHz,
Temp 1| [T1 o8]
. 11] 02 apo|EN
2 s30440poo etz
N
?Juwuwwvwwnw o 2 £r1 osf
o7em L
2| s39560p00 Gz

W

-70

Center 2.535 GHz

Date:

Middle channel

2 MHz/ Span 20 MHz

18.0CT.2017 09:08:20

QPSK

® RBW 300 kHz Marker 1 [T1 ]
“VBW 1 WHz 15.41 dBn
Ref 30 dBm Att 30 dB SWT 2.5 ms 2.564840000 GHz
30 Offpet 10|dB OBW  9|.160000p00 MHz
remp 1| [T1 o8fi1
. 93 de
2| s0400po0 oz
WWMJ‘W'—”M‘YX p 2| (11 osf
—

=k

2| 569560p00 GHz

-70

Center 2.565 GHz

Date:

Highest channel

2 WHz/ Span 20 WHz

18.0CT.2017 09:08:45

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006
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Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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c c I s Report No: CCISE171000606

99% Occupy bandwidth
BW: 15MHz

16QAM QPSK

® “RBW 300 kHz Marker 1 [T1 ] @ RBW 300 KHz Marker 1 [T1 1
Temp 1] [T1 OB] Temp 1 [T1 OB}
e | A | A |
1 2[.500720p00 GHz 1 2|.500720p00 GHz
n C JLPK Aol {
st i o g™ 2 7 % = y il qap 2| (71 o8l
2| s14280p00 GHz I \ 2| s14z80p00 Grz
sl Wbl i i N
\4 L
Center 2.5075 GHz 3 MHz/ Span 30 MHz Center 2.5075 GHz 3 MHz/ Span 30 MHz
Date: 18.0CT.2017 09:09:57 Date: 18.0CT.2017 09:09:53
® RBW 300 kHz Marker 1 [T1 ] ® RBW 300 kHz Marker 1 [T1 ]
Ref 30 dBm Att 30 dB SWT 2.5 ms 2.529180000 GHz Ref 30 dBm Att 30 dB SWT 2.5 ms 2.533020000 GHz
30 Offket 10|dB OBW 13[.560000p00 MHz 30 Offket 10|dB oBW 13[ 560000p00 MHz
2 dBm 1 dom|EN
M!\ At i Ay iols L gind o Jgnp 2| [T1 0B 11
"\ J sarraohoo e / Jsarraopoo oo
Ll m.qululj \M IR, AWMM‘M“ o g
N DA I fia
Date: 18.0CT.2017 09:10:20 Date: 18.0CT.2017 09:10:15
@ RBW 300 kHz Marker 1 [T1 ] @ RBW 300 kHz Marker 1 [T1 ]
30 Offket 10|dB OBW 13{.500000p00 MHz 30 Offket 10|dB 0BW 13[ 560000p00 MHz
o o | BN
_— N 2|.555720 1 2 0p00 GHz
] o n sl sl o 4 TSP 2] T2 0B LA AE AT e i 2| TT1 0
" y w ! -
7 X J se0z20p00 o f \ | scozaohon o
sl Wmmw VIV P i
gl
Date: 18.0CT.2017 09:11:11 Date: 18.0CT.2017 09:11:07

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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CCIS

Rep

ort No: CCISE171000606

99% Occupy bandwidth

16QAM

“RBW 300 kHz
VBW 1 MHz
SWT 2.5 ms

varker 1 [T1 ]
12.54 den
2.508080000 GHz

®

Ref 30 dBm “Att 30 dB

30 offfet 10|dB OBW 17]-920000p00 WHz

Temp 1f [T1 OB|V

2.501040p00 GHz
mp 2 [T1 oBfr
PRELEL 1

]V X 2 516960h00 Gz
) ﬁ
| \
M“L“'"j M/VW o

<

-70

Center 2.51 GHz 4 MHz/ Span 40 MHz

Date: 18.0CT.2017 09:11:53

16QAM

RBW 300 kHz Marker 1 [T1 ]

®

Ve 1 Wiz 12.47 der
Ref 30 dBm Att 30 dB SWT 2.5 ms 2.531400000 GHz
30 Offket 10|dB OBW 17,.920000p00 MHz
renp 1| £1 osf
o e
A s26040hoo cHz
L P x Temp 2| [T1 o8
AL " ki
o o M et
f'“ 2 sases0boo Gz
lhfu \\N M bl oy
i LAk Ty
70

Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 18.0CT.2017 09:12:48

16QAM

@ RBW 300 kHz Narker 1 [T1 ]
VB 1 Mz 11.92 der
Ref 30 dBm Att 30 dB SWT 2.5 ms 2.556320000 GHz
30 Offket 10|dB OBW 18/.000000p00 MHz
Tenp 1| [T2 0Bl
60_dg
2| 550960p00 GHz
[LEEY B np 2| [T1 oBj]
I NPV, s e ‘

et of-r—oe
”K o sesasopoo oz

\
\

I

/

N
Il ¥

o
Wy

-70

Center 2.56 GHz 4 MHz/ Span 40 MHz

Date: 18.0CT.2017 09:13:10

BW: 20MHz

®

Ref 30 dBm Att 30 dB

QPSK

RBW 300 kHz
VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
15.22 dem
2.512000000 GHz

30 Offfet 10|dB

OBW 18].000000P00 MHzZ,
Temp 1f [T1 OBf]
P e | A ]

1
Tahtihing] o e 2| [T1 08l

2.501040p00 GHz

-
\ 2| s100a0poo o1

\

|

SR P L0

-70

Center 2.51 GHz

Date: 18.0CT.2017 09:11:48

Lowest channel

®

Ref 30 dBm Att 30 dB

30 offet 10|dB

4 MHz/ Span 40 MHz

QPSK

RBW 300 kHz
VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]

13.39 dBm

2.527720000 GHz

0BW 17].920000p00 MHz
Temp 1| [T1 0B

10l 65 dax|EE

h0O GHz

&l

Tnp

z5—Em] vt
50P00 GHz

. b
v

70

Center 2.535 GHz

Date: 18.0CT.2017 09:12:42

Middle channel

4 MHz/ Span 40 MHz

QPSK

@ RBW 300 kHz Marker 1 [T1
VBW 1 MHz 1
Ref 30 dBm “Att 30 dB SWT 2.5 ms 2.5565:
30 Offket 10|dB OBW 18|.000000p00 MHZ
Temp 1| [T1 OBfr]
ol oa g N
1 | s51040p00 Gtz
LIV, VTN SN L oo
spes—uem] L
/ [ sso0a0poo ore
o h iV oty
70
Center 2.56 Ghz 2 wrz/ Span 40 MHz

Date: 18.0CT.2017 09:13:06

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006
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CCIS

Report No: CCISE171000606

16QAM

“RBW 100 kHz
VBW 10 MHz
SWT 2.5 ms

®

varker 1 [T1 ]
12.78 dem

Ref 30 dBm 2.504400000 GHz

“Att 30 dB

30 offfet 10]dB ndB [Tl1 26[00 B

BW  4].960000D00 MHz
T al fr1oaaby

1 -13| 55
2|.500020p00 GHz

tad 2 ETT T L
-13| 24 dBm
2| 504980p00 _cHz

J A k‘\A JiMidly s .
W w RAAAT

-70

Center 2.5025 GHz 1 WHz/) Span 10 MHz

Date: 18.0CT.2017 09:04:47

16QAM

RBW 100 kHz
“VBW 10 MHz

®

Marker 1 [T1 ]
13.22 den

Ref 30 dBm Att 30 dB SWT 2.5 ms 2.534680000 GHz
30 Offfet 10|dB nde [Th1 26fo0 dB
2 5.020000p00 MHz
T 1l {T1 napy
S 1 1256 dBn
2|.532500p00 GHz
Ayl ,J I |
A ) W v

R I

: x
M j LM i

-70

Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 18.0CT.2017 09:05:46

16QAM

“RBW 100 kHz
VBW 10 MHz
SWT 2.5 ms

Marker 1 [T1 ]
12.06 den

Ref 30 dBm 2.569440000 GHz

“Att 30 dB

30 offfet 10|dB ndé [Tl1  26[00 dB

Bu  5.020000p00 Nz
“1alas dor
] ~
: 2| se4080boo cHz
oAb

) P2 ETTTIpT L
-13|48 dBm
2|

2| s70000poo aiiz
‘H’” M

T |

S,

Kl

-70

Center 2.5675 GHz 1 WHz/) Span 10 MHz

Date: 18.0CT.2017 09:06:27

-26dBc bandwidth
BW: 5MHz

®

Ref 30 dBm

QPSK

RBW 100 kHz
VBW 10 MHz
SWT 2.5 ms

Marker 1 [T1 ]
15.41 dem

Att 30 dB 2.500800000 GHz

30 Offfet 10]dB

ndB [T[L1__ 26[00 dB
BW  5{.000000POO0 MHz

1171 dem
AR R R VR 2| 500000p00 Gz

r 2l pra naby

AR v
-10|95 dBm
2| 505000p00 GHz

-70

Center 2.5025 GHz

Date: 18.0CT.2017 09:04:

Lowest channel

1 MHz/ Span 10 MHz

a1

QPSK

RBW 100 kHz
VBW 10 MHz

varker 1 [T1 ]
14.20 dBr

Ref 30 dBm Att 30 dB SWT 2.5 ms 2.533360000 GHz
(30 offbet 10|dB ndB [TR] 26L00 dB
BW  4.980000p00 MHz
Temp ol fr1naby
1 12136 dBm
B b 2|.532520p00 GH:
JUAxi| A AR |- 53 GHz
P2 T T I
/ ‘\ 2|.537500p00 GHz
)\ \r)
4 Mol / b | s g
R A =
70
Center 2.535 GHz 1 WHz/

Date:

Middle channel

Span 10 MHz

18.0CT.2017 09:05:40

QPSK

RBW 100 kHz Marker 1 [T1 ]

VBW 10 MHz 14.96 dBm
Ref 30 dBm Att 30 dB SWT 2.5 ms 2565800000 GHz
30 Offfet 10|dB nds [Th1  26[00 dB
BW 4 980000p00 MHz

x ol ra by
o 3 -10{ 44 dBm
] MA)WMM | 565020p00 cHz

e T v
-11|15 dBm
2|. 570000po0 _cHz

¥
\‘w

-70

Center 2.5675 GHz

Date: 18.0CT.2017 09:06:21

Highest channel

1 WHz/ Span 10 MHz

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006
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c c I s Report No: CCISE171000606

-26dBc bandwidth
BW: 10MHz
16QAM QPSK

@ “RBW 300 kHz Marker 1 [T1 ] ® RBW 300 kHz Marker 1 [T1 1
VBIW 1 MHz 15.01 dem

Va1 Wiz 16119 dem
Ref 30 dom ae 08 owT 2.5 m 2.502020000 oz Ret 30 dom st a8 ot 2.5 ms
= et TO[® T oo oo TO[® T oo
B 10].200000h00 M1z B 10| 280000p00 Mz
11]a7 aom Ze oo aen
TV [W»JMMJ\MM)M 2| 499960000 Gz, MMW"“«"} 2| 409840p00 GHz
= S 4 Yo rrerfr— ..,
Tofer aon Tol3a don
s 2
./1 “P v’r \§
WM Py S}
NTH R Ulthlp iy - . o
L ;
Center 2.505 GHz 2 MHz/ Span 20 MHz Center 2.505 GHz 2 MHz/ Span 20 MHz

Date: 18.0CT.2017 09:07:45 Date: 18.0CT.2017 09:07:38

Lowest channel
16QAM QPSK

@ RBW 300 kHz Varker 1 [T1 ] @ RBW 300 kiz Marker 1 [T1 ]
VBN 1 Mz 15.31 dem VBN 1 Mz 16.17 den
Ref 30 dem Ate 30 dB suT 2.5 ms 2538200000 GHz Ref 30 dem Ate 30 dB SWT 2.5 ms 2.534560000 GHz
30 offket 10|dB nde [Th] 26[00 de [30 offbet 10[dB nds [Th]  26[00 de
3 10120000000 Mz 8w 10.200000p00 Nz

B e . remp 1| {T1 o
] B ] 10[ 20 agn
MU oAby WA A 2 VWW brdslApai 2l 520830p00 Gz

Jl \;l fly &2

A Ul et Pl

-70

-70

Center 2.535 GHz 2 MHz/ Span 20 MHz Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 18.0CT.2017 09:08:10 Date: 18.0CT.2017 09:08:04

Middle channel
16QAM QPSK

@ “RBW 300 kHz Marker 1 [T1 ] ® RBW 300 kHz Marker 1 [T1 1
VBl 1 Mz 14.72 dem VBN 1 Wz 15.44 dem
Ref 30 dem Att 30 a8 SWT 2.5 ms 2.561560000 GHz Ref 30 dem Ate 30 a8 SWT 2.5 ms 2.564800000 GHz
30 offfet 10[d8 nae (1 26[00 a8 30 offfet 10[dB nae (1 26[00 a8
8w 10.080000p00 NHz 8w 10.280000p00 Nz

il pr1naly i renp 1| £r1 naly

P
“12[36 dem “10[16 den
X s Mot o .

Pt AY 2| 560000000 GHz s fepresd [l 2l 559840p00 GHz

e T T Yemp—=r T I
10} 99 dBm -9 99 dem
2| 570080p00 cHz 2).570120p00 GHz
\12 \7

e
.

-70

-70

Center 2.565 GHz 2 WHz/ Span 20 MHz Center 2.565 GHz 2 MHz/ Span 20 MHz

Date: 18.0CT.2017 09:09:02 Date: 18.0CT.2017 09:08:58

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCISE1710006
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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16QAM

@ “RBW 300 kHz Warker 1 [T1 1
VBN 1 Wz 13.74 den

Ref 30 dBm Att 30 de SWT 2.5 ms 2.507140000 GHz

30 offfet 10|dB naB L[] 26[00 dB

BW  14).880000D00 MHz!

4 -11{03 dBm
1.
PG W FVTR PPN I S SO

7 T nhW\NWJ MWW“ o
W‘“’V

-70

Center 2.5075 GHz 3 WHz/, Span 30 MHz

Date: 18.0CT.2017 09:09:43

16QAM

@ RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 12.95 dBm

Ref 30 dBm Att 30 dB SWT 2.5 ms 2.539800000 GHz
30 Offfet 10|dB nde [Th]  26[00 de
14| 880000p00 WMHz

b il fra naby
12|27 dBm

2|.527560p00 GHz

Far

Nt gl A td n b I

mp—2 T TR T
16|30 dBm
2|. 542440p00 _GHz

INTTR Mﬁlu Mﬁdh
e

-70

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 18.0CT.2017 09:10:33

16QAM

@ “RBW 300 kHz Warker 1 [T1 1
VBN 1 Wz 13.38 daen

Ref 30 dBm Att 30 de SWT 2.5 ms 2.562200000 GHz

30 offfet 10|dB ndé [T1 26[00 dB
BW  14).820000p00 MHz!
T al fraonaby

1 -16|06 dBm

5180p00 G
JAJ TN (TP o i

WAy e TR T
-12|91 dBm
2|.570000p00 _GHz

£

/ﬂﬁdl““ uhuLLm'l. ML/J i i

-70

Center 2.5625 GHz 3 WHz/ Span 30 MHz

Date: 18.0CT.2017 09:10:57

-26dBc bandwidth
BW: 15MHz

QPSK

@ RBW 300 kHz Marker 1 [T1 ]
Ve 1wz 5.22 aen
Ref 30 dBn Att 30 a8 ST 2.5 ms 2.5 0 GHz
o offhet 10]as a5 Th1 26[00 a5
ew 14/.830000p00 Hz
remp | £ra naly
] 1 -9£46 dBm
) ol e -
=G [AW Ay LA Yrnm 2| 50006000 GHz
S e o
-12[36 dr
2|, s14940poo crz
{* \
>
i w/"""”/ Prulvle,
70
Center 2.5075 GHz 3 MHz/ Span 30 MHz

Date: 18.0CT.2017 09:09:38

Lowest channel

QPSK

® RBW 300 kHz
VBW 1 MHz

varker 1 [T1 ]
14.92 dBr

Ref 30 dBm Att 30 dB SWT 2.5 ms 2.529360000 GHz
"30 offket 10|dB ndB [Th] 26|00 dB
p

o WWNMWMMH 2/:527620p00 GHz
e .

2| sa2aa0hoo aiz

][‘J \‘.‘7
Y u,lr/ L i
Iy "
o

Center 2.535 otz 3 wzs Span 30 iz

Date: 18.0CT.2017 09:10:29

Middle channel

QPSK

<8> RBW 300 kHz
VBW 1 MHz

SWT 2.5 ms

Ref 30 dBm Att 30 d8B

Marker 1 [T1 ]
14.24 dem
2.560460000 GHz

30 offfet 10[dB nae (1 26[00 a8
8w 15.060000h00 NHz
renp 1| £r1 naly
- 1 “12[ 60 den
B /"*MMWWMWHW% 940p00 GHz
e —t o
-12] 36 den
2|.570000p00_GHz
L F[ \i
70
Center 2.5625 GHz 3 MHz/ Span 30 MHz

Date: 18.0CT.2017 09:10:53

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006

Page 77 of 300



CCIS

Report No: CCISE171000606

16QAM

“RBW 300 kHz Marker 1 [T1 1
VBW 1 MHz 12.76 dBm
SWT 2.5 ms 2.518400000 GHz

®

Ref 30 dBm Att 30 de

30 offfet 10|dB naB L[] 26[00 dB

BW  19|.440000P00 MHz!

remp 2| Fra naly
2 -13{64 dBm

R

= 2| 500240p00 GHz

L O I RET N T

R RE )
-13/06 dBm
2|.519680p00 GHz

T ok

-70

Center 2.51 GHz 4 WHz/ Span 40 MHz

Date: 18.0CT.2017 09:12:06

16QAM

RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 12.48 dBn

Ref 30 dBm Att 30 dB SWT 2.5 ms 2.527080000 GHz
30 Offfet 10|dB nde [Th]  26[00 de
19|-360000p00 WHz

b 2l 3 naby
— I
| el N . 2|.525320p00 GHz

f \& Lge e
] K
e Ul

"
(i et L MY

-70

Center 2.535 GHz 4 WHz/ Span 40 MHz

Date: 18.0CT.2017 09:12:27

16QAM

“RBW 300 kHz Marker 1 [T1 1]
VBW 1 MHz 12.05 dBm
SWT 2.5 ms 2.563360000 GHz

®

Ref 30 dBm Att 30 de

30 offfet 10|dB ndé [T1 26[00 dB
BW  19|.440000D00 MHz!
T al fraonaby

55 dBm
00 GHz,
T

25 dem

AT
2|.569600p00 GHz

9

“\J\-AMM

-70

Center 2.56 GHz 4 WHz/ Span 40 MHz

Date: 18.0CT.2017 09:13:25

-26dBc bandwidth
BW: 20MHz

QPSK

Ref 30 dBm Att 30 dB

RBW 300 kHz
VBW 1 MHz 14.11 dem
SWT 2.5 ms

varker 1 [T1 ]

2.505040000 GHz

30 Offfet 10]dB

ndB [TL] 26[00 B
BW  19|.440000D00 MHz

T al fraoaaby
P z -11|44 dBm
s A s A gtagtll, 2 500320p00 Giiz

M2 TR v
-13| 39 dBm
ol s

760p00 _GHz

-70

Center 2.51 GHz

Date: 18.0CT.2017 09:12:02

Lowest channel

4 MHz/

Span 40 MHz

QPSK

RBW 300 kHz

varker 1 [T1 ]

VBW 1 Wz 13.53 der
Ref 30 dBm Att 30 dB SWT 2.5 ms 2.540120000 GHz
"30 offket 10|dB ndB [Th] 26|00 dB
Bu 16| 440000p00 Hriz
B S
- . 11] 50 asn
m T 1 2| s25320p00 Gz
P2 TrrTabT .
12 61 asm
2| 544760bo0 atiz
7(!1 \v'
) MWJ Uy s
i i
0
Center 2.535 o PR Span 40 iz

Date: 18.0CT.2017 09:12:21

Middle channel

QPSK

Ref 30 dBm Att 30 d8B

RBW 300 kHz
VBW 1 MHz
SWT 2.5 ms 2.552320000 GHz

Marker 1 [T1 ]
13.17 dem

30 Offfet 10|dB

ndB [TL1  26[00 dB
BW  19|.520000p00 MHz
T al praoaaby

1 PK] 1 -13(30 dBm
B4 S P Y | ssoza0poo criz
- |
o 0s aon
o seorbopos cre
" AMWN’V LSRN
e

-70

Center 2.56 GHz 4 MHz/

Date: 18.0CT.2017 09:13:20

Highest channel

Span 40 MHz

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006
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CIS

Report No: CCISE171000606

LTE-Band 12 part

Test Item:99% Occupy bandwidth

Modulation:16QAM

@ RBW 30 KHz  Marker 1 [T1 ]
VBw 100 iz 14.74 dBm
Ref 30 dbn At S0 ds SWT 5 ms 699472000000 Kz
o orrfer 1o[as oBw 1[052000p00 iz
Temp 1] [T1 OB{]
2 dpo|
1 699|. 154000000 MHz
P Mg | e 2| o osj
\C T olcuy
Wl .
[ My,
LA | AJ
70
Conter 6997 Wz 500 kees

Span 3 MHz

Date: 18.0CT.2017 09:26:21

Modulation:16QAM
® RBW 30 kHz

VBW 100 KHz
Ref 30 dBm Att 30 dB SWT 5 ms

Marker 1 [T1 ]
16.14 dBm
707380000000 MHz
30 Offfet 10|dB oBW  1].086000p00 MHz
Temp 1f [T1 0BY1

. 2 ama| E

- 706] 960000p00 Wiz
= A S e R e

MUy

-70

Center 707.5 MHz 300 kHz/ Span 3 MHz

Date: 18.0CT.2017 09:27:14

Modulation:16QAM

@ RBW 30 kHz  Marker 1 [T1 ]
VBW 100 kHz E

Ref 30 dBm Att 30 d8 SWT 5 ms 714.946000000 MHz
30 Offfet 10|dB oBW  1].104000p00 MHZ

Temp 1| [T1 OBf]

i !
714]. 748000p00 Mz
wwvwmq Tenp 2| [T1 0B|]

. -
f O il

! W

ATV B

=

-70

Center 715.3 MHz 300 kHz/ Span 3 MHz

Date: 18.0CT.2017 09:27:36

BW: 1.4MHz
Modulation:QPSK

@ RBW 30 kHz  Warker 1 [T1 ]
VBN 100 kiz 16.47

Ref 30 dBm Att 30 d8B SWT 5 ms &

424000000 MHz

30 offfet 10|dB o8 [0s2000p00 WHz
Temp 1f [T1 oBY]

00

699]. 154000p00 HHz
WWW’\N’\/\: Temp 2| [T1 0Bfr]
\ 700]. 24600000 Witz

-70

Center 699.7 MHz 300 kHz/ Span 3 MHz

Date: 18.0CT.2017 09:26:16
Lowest channel

Modulation:QPSK
@ RBW 30 kHz

VBW 100 kHz 16.76 dBr

Marker 1 [T1 ]

Ref 30 dBm Att 30 dB SWT 5 ms 707.200000000 MHz

[30 offfet 10[dB 08w 1].098000p00 MHz
Temp 1| [T1 OBY]

98 dn

706[.948000p00 MHz
Az P At ’ .
| [ 14 Temp 2| [T1 oBj]

-70

Center 707.5 MHz 300 kHz/ Span 3 MHz

Date: 18.0CT.2017 09:27:09

Middle channel

Modulation:QPSK

® RBW 30 kiz
VBW 100 Kiiz 16.75 den
Ref 30 dBm Att 30 dB SWT 5 ms 715.024000000 MHz
30 Offget 10|dB OB\ 1].098000p00 MHz

Temp 1| [T1 0Bf

714]. 748000p00 MHz
B WWWM‘M Temp 2| [T1 oBf]

\ 716] 5a5000po0 Wz

-70

Center 715.3 MHz 300 kHz/ Span 3 MHz

Date: 18.0CT.2017 09:27:32

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Project No.: CCISE1710006

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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CCIS

Report No: CCISE171000606

Test Item:99% Occupy bandwidth

Modulation:16QAM

RBW 100 kHz Marker 1 [T1 1
VBW 300 kHz 16.35 den
SWT 2.5 ms 700.968000000 MHz

®

Ref 30 dBm “Att 30 dB

30 offfet 10|d8 OBW _2].724000P00 MHZ,
Temp 1f [T1 OBf]

alss
699(. 13200000 MHz

Y FOR GRS LR 71 VTR s e

\ 701] sss000po0 e

/ W
s

\\‘L;L

-70

Center 700.5 MHz 600 kHz/ Span 6 MHz

Date: 18.0CT.2017 09:28:45

Modulation:16QAM

RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 16.63 dBn

®

Ref 30 dBm Att 30 dB SWT 2.5 ms 708.256000000 MHz
30 Offfet 10|dB OBW 2| 72400000 MHz
Temp 1| [T1 o8f1
ol 22 aee

1 PK] J‘I'W Y J\M 706[. 13200000 MHz
@ O] ez RV

| V” \ |
Ml "

M ,

-70

Center 707.5 MHz 600 KkHz/ Span 6 MHz

Date: 18.0CT.2017 09:29:07

Modulation:16QAM

RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz
SWT 2.5 ms

®

Ref 30 dBm Att 30 dB 713.672000000 MHz

30 Offfet 10|dB OBW  2|.712000p00 MHz
remp 1| (11 o8l
20 20 a
713] 12400000 iz
- sz o eracoet
;%MI\ML\WJ hgere 2| 11 ool
staem] L
f 715 ass000poo0 iz

J |
;W%m AAN{ TLMM, okt

-70

Center 714.5 MHz 600 kHz/ Span 6 MHz

Date: 18.0CT.2017 09:30:56

BW: 3MHz

Ref 30 dBm

“Att 30 dB

Modulation:QPSK

“RBW 100 kHz lMarker
VBW 300 kHz
SWT 2.5 ms

10T
17.73 deém
701.628000000 MHz

30 offfet 10]dB

OBW 2].724000p00 WHZ
Temp 1f [T1 OBY]
1] 11

| A |

‘?AWWWM% 699).132000P00 MHz.

mp 2| [T1 0B

\ 701] ass000poo s

\

\mm Ay
|-

I
WU IV

-70

Center 700.5 MHz

600 kHz/ Span 6 MHz

Date: 18.0CT.2017 09:28:40

Lowest channel

®

Modulation:QPSK

RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 17.62 dBm

Ref 30 dBm Att 30 dB SWT 2.5 ms 708.256000000 MHz
30 Offpet 10|dB 0BW 2| 73600000 MHz
Temp 1 [T1 oBj]
2 11002 gpo|EE
W Jr, 706{. 132000000 MHz
O L e 2 1 )
Fp 2| (11 osf
TreTEm
~ AJ kufu -
i Y
o
-70
Center 707.5 WHz 600 kHz/ Span 6 Wiz

Date: 18.0CT.2017 09:29:03

Middle channel

®

Modulation:QPSK

RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 17.53 dém

Ref 30 dBm “Att 30 dB SWT 2.5 ms 715.580000000 MHz
30 Offket 10|dB OB 2|. 748000000 MHz
Temp 1| [T1 o8f]
) 12|56
— A A Sty i) 713 120000000 1z
o g 2 2 sl
o
/ \ 719] 863000p00 Wi
WNWWM el R0
o
70
Center 714.5 Wz 600 kriz/ Span 6 Wz

Date: 18.0CT.2017 09:30:52

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006
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Report No: CCISE171000606

Test Item:99% Occupy bandwidth

Modulation:16QAM

® RBW 100 kHz Marker 1 [T1 1
VBW 300 kHz 14.36 den

Ref 30 dBm Att 30 dB SWT 2.5 ms 700.460000000 MHz

30 offfet 10|d8 OBW _4].520000p00 MHzZ,
Temp 1f [T1 OBf]

a4 aex|EN
- 609] 20000b00 Wiz
sl B b gl 2] 12 511

03| 760000p00 WHz

N

[ 1
l |

f |
o oy

Igan
P

-70

Center 701.5 MHz 1 MHz/ Span 10 MHz

Date: 18.0CT.2017 09:31:35

Modulation:16QAM

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 iz 14.27 der

Ref 30 dBm Att 30 dB SWT 2.5 ms 708.080000000 MHz
30 Offfet 10|dB OBW 4] 520000p00 MHz
Temp 1| [T1 081
17 den
-— 1 | 240000p00 MHZ
T A A il ]

705|
WA A i 2| [T 0j

) i
, T
Y ]

m
| 760000p00 MHz

-70

Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 18.0CT.2017 09:32:34

Modulation:16QAM

® RBW 100 kHz Marker 1 [T1 ]
VBI 300 Kz E .
713.180000000 Mriz

Ref 30 dBm Att 30 dB SWT 2.5 ms
30 offfet 10[dB oBw 4] 520000p00 Wz
Temp 1| [T1 OB
ofos agn|EN
- 7 711] 240000p00 HHz
™ a L lEe 2| £r1osfa

ft f 1 75| re0000pag ]
/ HK
Pl I Wi

-70

Center 713.5 MHz 1 MHz/ Span 10 MHz

Date: 18.0CT.2017 09:33:00

BW: 5MHz

Ref 30 dBm

Modulation:QPSK

RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 16.97 dém

Att 30 d8 SWT 2.5 ms 699820000000 MHz

30 offfet 10]dB

OBW _4]-500000p00 MHZ
Temp 1f [T1 OBY]

699]-260000p00 NHz
o ymmwwvm e i

\ 709 760000000 iz

\

!

R

-70

Center 701.5 WMz

1 MHz/, Span 10 WHz

Date: 18.0CT.2017 09:31:30

Lowest channel

®

Modulation:QPSK

RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 16.35 dBm

Ref 30 dBm Att 30 dB SWT 2.5 ms 707 .040000000 MHz
30 Offfet 10|dB 0BM 4].520000p00 MHZ
. e - |
e A Ak e s e
WW«J S iy o

Date: 18.0CT.2017 09:32:29

Middle channel

®

Ref 30 dBm
30 offfet 10|dB

Modulation:QPSK

RBW 100 kHz Marker 1 [T1 ]
VBW 300 KkHz 15.66 dBm

Att 30 dB SWT 2.5 ms 712.320000000 MHz

0BW 4] .520000p00 MHZ
Temp 1| [T1 OB{]

T

711] 240000po0 iz
MMWWV\W,, 2 111 osfa

\ 738] 760000000 iz

\

\m. |

-70

Center 713.5 Mz

1 MHz/) Span 10 WHz

Date: 18.0CT.2017 09:32:56

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006
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Report No: CCISE171000606

Test Item:99% Occupy bandwidth

Modulation:16QAM

@ “RBW 300 kHz Warker 1 [T1 1
VBN 1 Wz 17.49 den
Ref 30 dBn Ate 30 a8 SWT 2.5 ms 705.720000000 MHz
30 offfet 10[dB BV 9] 120000h00 1z
Temp 1f [T1 OBNM]
1 S 1
699]. 440000p00 Nz
- IR R N A
] e 2| 2 osfn

'( \ 708 56000000 e

I Vel

-70

Center 704 WHz 2 WHz/ Span 20 MHz

Date: 18.0CT.2017 09:34:32

Modulation:16QAM

RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 18.05 dBm

Ref 30 dBm Att 30 dB SWT 2.5 ms 710.660000000 MHz
30 Offket 10|dB OBW 9| 12000000 MHz
Temp 1| [T osf
1 1 | Al
] Ry 702] sa0000poo iz
I
ks AN et "s;?m,, 2| 1 osfa

il \‘

R e

ot

-70

Center 707.5 MHz 2 MHz/ Span 20 MHz

Date: 18.0CT.2017 09:35:04

Modulation:16QAM

RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 17.30 dBm
SWT 2.5 ms 710.240000000 MHz

®

Ref 30 dBm “Att 30 dB
30 Offfet 10|dB 0BW  9[.040000p00 MHZ
Temp 1| [T1 OBf]

%M \f WWVWW““\F-HZGS 480000P00 MHz,

2| [T1 oBjq

l'r/ \1\715 520000p00 iz
WWJ‘W / \u JVM )

-70

Center 711 WHz 2 WHz/ Span 20 MHz

Date: 18.0CT.2017 09:36:19

BW: 10MHz

®

Ref 30 dBm

Modulation:QPSK

RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 18.20 dem

Att 30 dB SWT 2.5 ms 703.480000000 MHz

OBW _9]-120000p00 MHzZ
Temp 1f [T1 OBJ]
1 11}47 g |EE

emp 2| [T1 oBf]

y‘/fmwwvl\,y\,«mww»\%z 699].440000p00 WHz

{ 708].560000b00 Mz

/ |

30 Offfet 10|dB
1P
|
I
TRV e
-70

Center 704 MHz

2 WHz/ Span 20 MHz

Date: 18.0CT.2017 09:34:26

Lowest channel

Ref 30 dem
[30 offfet 10[dB

Modulation:QPSK

RBW 300 kHz
VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
18.47 dBr

Att 30 dB 710.980000000 MHz

oBW  9[.160000p00 MHz

Temp 1| [T1 OB{]
L 11l 04 dpe (N

?,{WWWM‘JNWV}% 702 900000p00 iz

emp 2| [T1 oBf1]

/ \

W

-70

Center 707.5 MHz

2 WHz/ Span 20 MHz

Date: 18.0CT.2017 09:34:59

Middle channel

®

Modulation:QPSK

RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 18.66 dBn

Ref 30 dBm Att 30 dB SWT 2.5 ms 710.560000000 MHz
30 offfet 10[dB oBW  9|-080000p00 MHz
Temp 1| [T1 OB
e 23014 s |EN
Ay, 706[. M
T, WMW , 706[.440000p00 MHz
p 2| [T1 oej
Triro—aem] Ly
f 716] 52000000 iz

Ak nv‘“&h‘)

\W”’\NMM

AR

-70

Center 711 MHz

Date: 18.0CT.2017 O

Highest channel

2 WHz/ Span 20 MHz

9:36:14

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006
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CCIS

Report No: CCISE171000606

Modulation:16QAM

Test Iltem:-26dBc bandwidth
BW: 1.4MHz

Modulation:QPSK

@ “RBW 30 kHz  Marker 1 [T1 1 ® RBW 30 kHz  Marker 1 [T1 1
VB 100 kitz 15.73 den VBN 100 kiiz 16.00 den
Ref 30 den Att 30 a8 SwT 5 ms 699850000000 MHz Ref 30 don Ate 308 SwT 5 ms 700018000000 Mz
% orifer To[a5 ~s Tf7 o[ a5 % orFfet 1o[a5 s Tf7 2[00 a5
aw 1] 248000po0 Mz aw  1].272000p00 Mz
SO S SO G
T 10| 1B 4 1120 dB;
“10]25 aem , .
. 1P . ;
Mot 699].082000000 Mz o A Al el 699].064000p00 iz
S ! e bt 4 o
_10]43 dem Zofo1 den
70|, 330000p00 iz 700|.336000p00 iz
g o 4 k=
\,:\,\M . M\JW T W
g MMIW : Ahrns el
(amm “
o 0
Center 699.7 MHz 300 kHz/ Span 3 MHz Center 699.7 MHz 300 kHz/ Span 3 MHz
Date: 18.0CT.2017 09:26:35 Date: 18.0CT.2017 09:26:30

Modulation:16QAM

RBW 30 kHz
“VBW 100 kHz

Marker 1 [T1 ]
15.92 d

®

Lowest channel

®

B

Modulation:QPSK

RBW 30 kHz
VBW 100 kHz

Marker 1 [T1 ]
16.06 dBr

Ref 30 don Att 30 ds ST 5 ms 707380000000 HHz Ref 30 dom At 30ds ST 5 ms 707.044000000 Kz
30 offket 10|dB nds [Th1  26[00 dB 30 offket 10[dB nds [Th1 26|00 de
ow 1] 242000p00 Mz ow  1].284000p00 Mz
B S B O
3 1B 3 0l 99 dBi
5 E— o[ 00 den
A Ibon i, | 7o sazooofoo e SRt pentn | odl sszooohos i
bt e .
o[ 46 dsn 10[ 05 den
708} 124000p00 iz 708} 136000po00 iz
Tﬁ
1 b | 2
- WWM R T
e Vi) | ot !
0 0
Center 707.5 Nz 300 12/ Span 5 iz Center 707.5 Mz 300 K2/

Date: 18.0CT.2017 09:26:58

Modulation:16QAM

Span 3 MHz

Date: 18.0CT.2017 09:26:53

Middle channel

Modulation:QPSK

@ “RBW 30 kHz  Marker 1 [T1 1 ® RBW 30 kHz  Marker 1 [T1 1
VBW 100 Kz 15.41 dem VBN 100 Kiz 16.73 dgn
Ref 30 dBn Att 3008 suT 5 ms 714.952000000 Mz Ref 30 dBn Att 30d8  swT 5 ms 715.024000000 MHz
30 offfet 10[dB s O 2600 ab 30 offfet 10[dB a5 T 26[00 a6
a1 254000po0 wHz a1 272000p00 WHz
_ romp 2] Fr1_naby romp 1] £ra_naby
“o[ o3 asm “o[ 30 dsm
A IRy ;
714 676000p00 Wz 714] 658000p00 NHz
AataY Palay s
e et o
“10[ 05 dsm “o 05 den
715|.930000p00 Mz 715].930000p00 Mz
) . 1 b
i 2 L
§ rh /j \A . VN M/V/ \\"\M by .
T i A T
I par] P |
70 70
Center 715.3 MHz 300 kHz/ Span 3 MHz Center 715.3 MHz 300 kHz/ Span 3 MHz

Date: 18.0CT.2017 09:27:50

Date: 18.0CT.2017 09:27:44

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0)

755 23116366

Project No.: CCISE1710006
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Modulation:16QAM

“RBW 100 kHz Marker 1 [T1 1
VBW 300 kHz

®

Ref 30 dBm Att 30 de SWT 2.5 ms

16.90 dBm
700428000000 MHz

Test Iltem:-26dBc bandwidth
BW: 3MHz

Modulation:QPSK

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]

17.52 dem

rer a0 dan et sodm S e me ronzsomoon it

o BFer To[E T T B T NS R

O R R S

~o[ 38 dem _ N hotop sl o -e[36 dem

e Y e e m Jpre 1%, _csd ovcosopoo e
e N e e

i i .

fl Lﬂ ‘¥J :
A/ \M ot un.:hlll/ LjAlm\l "
Al Ly o

e e e

-70

-70

Center 700.5 MHz 600 kHz/

Date: 18.0CT.2017 09:28:32

Modulation:16QAM

RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz

®

Span 6 MHz

17.18 dBm

Center 700.5 WHz

600 kHz/ Span 6 MHz

Date: 18.0CT.2017 09:28:25

Lowest channel

®

Modulation:QPSK

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]

18.31 dBr

Ref 30 dem Att 30 d8  SuT 2.5 ms 708.076000000 Wz Ref 30 den Att 30d8  SwT 2.5 ms 707.332000000 NHz
30 offket 10|dB nds [Th1  26[00 dB 30 offket 10[dB nds [Th1 26|00 de
s 3.012000po0 WHz B 3.012000po0 NHz
e al T 161 1 T al g1 21:9 1
ngonn]
WMWWN-& 706|.000000p00 Mz /"“V“W" “"“"“"‘“& 706].000000h00 Mz
e R} kT .
o[ 31 asm 737 asn
709].012000p00 iz 709].012000p00 Wz
I %l '¥2
1 >
/ \ i / Lv“ Mk

Y

70

-70

Center 707.5 MHz 600 kHz/

Date: 18.0CT.2017 09:29:22

Modulation:16QAM

“RBW 100 kHz Marker 1 [T1 1]

®

Span 6 MHz

Center 707.5 MHz

600 KHz/ Span 6 MHz

Date: 18.0CT.2017 09:29:16

Middle channel

Modulation:QPSK

RBW 100 kHz Marker 1 [T1 ]

Vo 200 1are Lol oo Ve 306 aie Lolio cen
rer 20 aam aet sodn St e me ruasoscosins e ——— et sodn 1 s me 7 aomosnoos it
%o orfet 1[0 T o %o orfet 1[0 T o
0 " deconnhon e 60 L deconshos e
T al praonapky “’\;\/ T al 1 onaky
-7}03 dBm AW A eeAa -7} 57 dBm
Pt T AR 1] coooochos e o N e
S Lo e
i i
¥J .%Z #l \‘72
- .MW \WML . ol [
0 LI\ 2y
’
Center 714.5 MHz 600 kHz/ Span 6 MHz Center 714.5 MHz 600 kHz/ Span 6 MHz

Date: 18.0CT.2017 09:30:42

Date: 18.0CT.2017 09:30:38

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0)

755 23116366

Project No.: CCISE1710006
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Modulation:16QAM

“RBW 100 kHz Marker 1 [T1 1

®

Test Iltem:-26dBc bandwidth
BW: 5MHz

Modulation:QPSK

RBW 100 kHz Marker 1 [T1 ]

VB 300 kHz 14.30 dem VBN 300 kiz 16.24 dem

Ref 30 dem Ate 30 B SWT 2.5 ms 700480000000 HHz Ref 30 dem Ate 30 a8 SWT 2.5 ns 699860000000 MHz

30 offfet 10]as nas [l 2600 db 30 offfet 10[dB nab [T1 26[00 dB

B 4020000000 Wz 8w 5.000000p00 Mz

romp 1| Fri oaly . rewp 1| £T1 oy

—s[02 dem —e[56 dem

o e Mty 699080000000 iz B WMM‘V\M} 699].040000p00 WHz
ozt 2Tt w

-11[87 dem -8 03 dem

704].000000p00 HHz 704]. 040000000 MHz

2

|

T2

QMJM’\ %ww

P‘\uvﬂ‘ A

\

b

-70

-70

Center 701.5 MHz 1 WHz/)

Date: 18.0CT.2017 09:31:53

Modulation:16QAM

RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz

®

Span 10 MHz

13.82 dBm

Center 701.5 WHz

1 WHz/ Span 10 MHz

Date: 18.0CT.2017 09:31:48

Lowest channel

®

Modulation:QPSK

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]

16.62 dBr

Ref 30 dBm Ate 30 dB ST 2.5 ms 706.540000000 Nz Ref 30 dBm Att 30 dB ST 2.5 ms 708.660000000 Mz
30 offket 10|dB nds [Th1  26[00 dB 30 offket 10[dB nds [Th]  26[00 de
3 4920000000 Nz B 5[.020000p00 Mz
remp | {T1 naly remp | rr1 naky
I 12192 dBm IA N 9l 89 dBm
705}.060000p00 iz et 708].020000p00 Mz
JINVAW fonpsubou Abbil funn ] 1
i o 2T .
13[53 asn 8l 40 dsr
709].980000p00 Mz 710].040000po0 iz
I’ j ;ﬁl L%Z
- ’V‘W\VJ Vol
i mwf \M S, oyl b
7 ¥ ¥ v
70 70
Conter 707.5 Whz 1wz Span 10 Mz Conter 707.5 Whz 1 Wz Span 10 Wz

Date: 18.0CT.2017 09:32:19

Modulation:16QAM

“RBW 100 kHz Marker 1 [T1 1]
VBW 300 kHz

®

Ref 30 dBm

14.81 dBm

Date: 18.0CT.2017 09:32:14

Middle channel

Modulation:QPSK

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]
17.61 dem

Att 30 d8  SWT 2.5 ms 713.200000000 Wz Ref 30 dem Att 30 d8  SWT 2.5 ms 711.820000000 Mz
30 offfet 10]dB nds O3 26[00 db 30 offfet 10]dB nds 1 26[00 a6
BY 5 000000p00 Wz BW 4 960000p00 NHz
rosp 2] fra naby L rosp 2| £ra naly
T
-11[83 dem ~o[ 32 den
5 S M 7 !
|, 710} 98000000 iz L Pt Adi 711 0o0000boo e
e b Yoot w
~o|15 dem ~6|51 den
715|.980000p00 Wz 715|.960000p00 Mz
2
2 a
- » 7 A\ - 3o At ’f \ "
W T Lol e
\WW\_, e
70 70
Center 713.5 MHz 1 MHz/ Span 10 MHz Center 713.5 MHz 1 MHz/

Date: 18.0CT.2017 09:33:15

Span 10 MHz

Date: 18.0CT.2017 09:33:10

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006
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Test Iltem:-26dBc bandwidth

Modulation:16QAM

®

Ref 30 dBm

Att 30 de

“RBW 300 kHz Marker 1 [T1 1
VBW 1 MHz 17.61 dBm
SWT 2.5 ms 705760000000 MHz

IAANRA ANAMMIA b NT
Ui '“"-/Wh 699.000000p00 MHz.
JJ \4"
.
- Il .f’ 11 s
LAl N \ .
Center 704 MHz 2 MHz/ Span 20 MHz

Date: 18.0CT.2017 09:34:15

Modulation:16QAM

®

RBW 300 kHz
“VBW 1 MHz

varker 1 [T1 ]
17.53 dBr

Ref 30 dem Att 30 dB SWT 2.5 ms 709540000000 MHz
50 offket 10|de nde [Th]  26[00 de
Bw 10040000000 MHz
Teup 1| {11 ndpy
T 684 den
e T TR
861 den
712|. 460000p00 WHz
?J‘ E7
L | .(l nfy \ll il
M«N i '
.
70
Center 707.5 MHz 2 WHz/ Span 20 MHz

Date: 18.0CT.2017 09:35:39

Modulation:16QAM

Ref 30 dBm

“Att 30 dB

“RBW 300 kHz Marker 1 [T1 1]
VBW 1 MHz 17.48 dém
SWT 2.5 ms 713.080000000 MHz

30 offfet 10]dB

ndB [TJ1 26[00 dB
BW  10].040000p00 MHz!
T al g1 oaaby

MMALNA,M -6{99 dBm
L P Mt Jsa il 4 704 ocooos

D00 WHz!

Nemp—2 LT TR T
-10| 98 dBm
716{.040000p00 MHz

\

i

3

-70

Center 711 WHz

Date: 18.0CT.2017 09:36:03

2 MHz/ Span 20 MHz

BW: 10MHz

Ref 30 dBm

Modulation:QPSK

RBW 300 kHz
VBW 1 MHz
SWT 2.5 ms 707.

Marker 1 [T1 ]
18.39 den

Att 30 dB 240000000 MHz

30 Offfet 10|dB

nds [T[L1__ 26[00 dB
BW 1020000000 MHz

1 T il gra naby
_— RN NP TI BT P 93 el 54 aen
e 608] 840000p00 MHz

reTp—2 T T v
-7}70 dem

709) 040000p00 Hz

s AT M

|

-70

Center 704 MHz

2 WHz/ Span 20 MHz

Date: 18.0CT.2017 09:34:10

Lowest channel

®

Modulation:QPSK

RBW 300 kHz
VBW 1 MHz

Marker 1 [T1 ]
18.43 den

Ref 30 dBm Att 30 dB SWT 2.5 ms 710.940000000 MHz
(30 offbet 10|dB nd8 [TR] 26L00 dB
W 10{360000p00 Ntz

3 | remn 1[ rr1 ndln A
Mvwwmwh\\ 6[o1 asn
70: 00boo wHz

TEMp 2 TTT TapT w
796 den
712] 660000p00_HHzZ

-70

Center 707.5 MHz

2 MHz/ Span 20 MHz

Date: 18.0CT.2017 09:35:34

Middle channel

Ref 30 dBm

Modulation:QPSK

RBW 300 kHz Marker 1 [T1 1
VBW 1 MHz 18.08 den

Att 30 dB SWT 2.5 ms 711.240000000 MHz

30 Offfer 10[a8 s O] 26[00 B
Bu 10/ 320000p00 iz
s remp 1| £ra_nab
e Lo esndfpmand s -of14 dem
\ 705|. 84000000 Wz
g
i ma e w
-gl 72 asn
716] 160000p00 Wz
;‘J \;Z
. .\/ \‘MM "
Py
70

Center 711 MHz

2 WHz/ Span 20 MHz

Date: 18.0CT.2017 09:35:58

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhe

n, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006
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LTE-Band 17 part

®

99% Occupy bandwidth

16QAM

RBW 100 kHz Marker 1 [T1 ]

Ref 30 dBm Att 30 dB SWT 2.5 ms 705.040000000 MHz
30 Offfet 10|dB OBW 4 500000p00 MHz
34 den| BN
o L 704|.260000P00 MHz
I P ST BTN RN T

76000000 WMHz

\

\

i

L““Mm

-70

Center 706.5 WMHz

Date: 18.0CT.2017 09:37:15

1 WHz/ Span 10 MHz

16QAM

“RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 15.41 dBm

Ref 30 dBm Ate 30 d8 SWT 2.5 ms 709720000000 MHz
30 Offfet 10]dB OBW  41.500000p00 MHz
Temp 1f [T1 OB{]
a s | N

B ST T A W T

707|. 760000p00

71 oef

MHZ

12|- 26000000 WHz

i

-70

Center 710 WHz

Date: 18.0CT.2017 09:38:13

1 MHz/, Span 10 MHz

16QAM

“RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz 14.55 dBm

Ref 30 dém Ate 30 d SWT 2.5 ms 711500000000 HHz
30 offfet 10]dB OBW 4] 50000000 Wz
Temp 1| [T1 0B}
o el A
- 711] 260000p00 Mz
T inp 2[ [T1 0B
fr AN LMy, b P 2] 1

715|. 76000000 Wz

L—

-70

Center 713.5 MHz

Date: 18.0CT.2017 09:38:39

1 MHz/, Span 10 MHz

BW: 5MHz

®

Ref 30 dBm

QPSK

RBW 100 kHz
VBW 300 kHz

Att 30 dB SWT 2.5 ms

Marker 1 [T1 ]
17.30 den
704.800000000 MHz

30 OFH

et 10[dB

0BW 4 520000p00 Nz
Temp af 11 o8fi
1000 dne
704].240000p00 iz
@@ 2 1 osj
B [

760000p00 MHz

\

\

-70

center

706.5 MHz,

1 WHz/

Date: 18.0CT.2017 09:37:09

Lowest channel

®

QPSK

RBW 100 KHz
VBW 300 kHz

Span 10 MHz

Marker 1 [T1 ]

15.92 dBm

Ref 30 dBm Att 30 dB SWT 2.5 ms 709.160000000 MHz
30 Offfet 10[dB OBW 4] 520000P00 MHz,
Temp 1]

[T1 o8|
10l61 age

T

%WAJMMVWWWA\;@ p 2|

707|. 740000p00 MHZ
[T1 o8|

|

|

-70

Center

710 MHz

1 MHz//

Date: 18.0CT.2017 09:38:06

Middle channel

®

Ref 30

dem

QPSK

RBW 100 KHz
VBW 300 kHz

Att 30 dB SWT 2.5 ms

Span 10 MHz

Marker 1 [T1 ]
16.30 dBm
711.760000000 MHz

30 Off)

et 10[aB

oBW 4
Temp 1]

[520000p00 Wz
[T1 o8|

12l02 age

VMW_» Lk, WM"@@* p 2|

711/ 24000000 MHz
[T1 o8|

5{.760000p00 MHZ

\

1

\

-70

Center

713.5 MHz

1 MHz//

Date: 18.0CT.2017 09:38:33

Highest channel

Span 10 MHz

Shenzhen Zhongjian Na

nfang Testing Co., Ltd.

No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006
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®

Ref 30 dBm Att 30 de

99% Occupy bandwidth
BW: 10MHz

“RBW 300 kHz Marker 1 [T1 ]

17.49 dBm

711.000000000 MHz

30 Offfet 10]aB

o[ 080000p00 Wz

{71 osfn
1022 gpn|EN
480000p00 Nz
bl 1 osf]
/ 560000p00 iz
| lmlka il |

-70

Center 709 WHz

Date: 18.0CT.2017 09:39:52

Span 20 MHz

“RBW 300 kHz Marker 1 [T1 ]
7.83 dBm
Ref 30 dBm “Att 30 d8 708.960000000 MHz
30 offfet 10]dB o[ 080000f00 Wz
[T1 0Bj]
11}05 gs:

480000PO0 MHz,
[T1 0Bj]

560000000 MHz

e

.28

s

-70

Center 710 WHz

Date: 18.0CT.2017 09:42:18

Ref 30 dBm Att 30 de

Span 20 WHz

“RBW 300 kHz Marker 1 [T1 ]

18.11 dBm

712800000000 MHz

30 Offfet 10]aB

o[ 040000p00 Wz

71 of

1 1o | N

480000p00 HHz
71 oef

520000000 WHz

I ant

T A"/

=

-70

Center 711 WHz

Date: 18.0CT.2017 09:43:28

Span 20 MHz

®

Ref 30 dBm

QPSK

RBW 300 KHz Marker 1 [T1 ]
VBW 1 MHZ 18.63 dBm

Att 30 dB SWT 2.5 ms 708.560000000 MHz

Temp 1f [T1 OB
1 1126 den
A A Y Wian -, 704] 440000p00 iz
Vo e

713|. 56000000 MHz

|

ksl

-70

Center

2 MHz/ Span 20 MHz

Date: 18.0CT.2017 09:39:46

Lowest channel

Ref 30 dBm

QPSK

RBW 300 kHz Marker 1 [T1 1
VBW 1 MHz 18.10 den
Att 30 dB SWT 2.5 ms 710.400000000 MHz

30 off, OBW 9] 160000p00 Wiz
Temp 1| [T1 08f]
1 1 e,
— A 72705(.440000p00 Mz
o mp 2| [T1 o8f]
r2fra—em] v
\ 714[ 0000000 iz
I \’M 4
T e
-70
Center 710 MHz 2 WHz/ Span 20 MHz

Date: 18.0CT.2017 09:42:13

Middle channel

®

Ref 30 dBm

QPSK

RBW 300 KHz Marker 1 [T1 ]
VBW 1 MHZ 18.32 dBm

Att 30 dB SWT 2.5 ms 710.640000000 MHz

= orr [ 680000p00 1z
[T1 o8]
1 12/ 20 gge
TR . [480000p00 iz
P
G {71 o8jn
——
00po0 Mz
. M,
'/T”w 7
70
Center 2 Wiz Span 20 Mz

Date: 18.0CT.2017 09:43:21

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006

Page 88 of 300



CCIS

Report No: CCISE171000606

16QAM

RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kiz 6.25 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 706.040000000 MHZ
30 Offfet 10|dB ndB [TRL] 26100 dB
w4 860000000 MHz

tomp 3| £r1 naly

T

_— -10{89 dem
A ’,«WM,JI.NW 704].040000p00 MHz

b
-12{23 dem

W
\ 708|

900000f

boo MHZ

-26dBc bandwidth
BW: 5MHz

QPSK

@

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]

38 den

TILNaTY,

-70

Center 706.5 Mz

Date:

®

18.0CT.2017 09:37:29

1 WHz/,

16QAM

“RBW 100 kHz

Span 10 WHz

Marker 1 [T1 ]

VBN 300 kiz 14.37 dem
Ref 30 dem Att 30 d8  SUT 2.5 ms 711.960000000 WHz
5o offfet 10[d8 @ T 2[00 a5
BW  4.980000p00 Nz

Tomp 1] £ra_naby
10[01 dbm
Al 707):520000p00 iz

et b Py (Wai, R Rt
12[35 dsm
712].500000p00 iz

R i

-70

Center 710 WHz

Date:

®

18.0CT.2017 09:37:51

1 MHz/

16QAM

RBW 100 kHz
“VBW 300 kHz

Span 10 MHz

Marker 1 [T1 ]
22 dem

Ref 30 dBm Ate 30 dB ST 2.5 ms 705.000000000 Mz
30 offpet 10[ds nde [Th1  26[00 de
B 5].020000p00 iz
omp 2| £ra
- 1 1232 de
i M st W AN A M 704 020000p00 iz
Yerp2t T TpT
-12[70 dn
709} 040000b00 Wz
A LTz
70
Center 706.5 Wz T wrzs Span 10 Wz

Date:

Lowest channel

®

Ref 30 dBm

18.0CT.2017 09:37:24

Att 30 dB

QPSK

RBW 100 KHz
VBW 300 kHz
SWT 2.5 ms

Marker 1 [T1 ]
15.56 dBm
710.260000000 MHz

30 Offfet 10[dB

00 MHz
Ten £11 napy
T
10175 den

ndB

I 00 dB
BW 50020000
2

26]

skt d LAttt aionen)

"‘,A\ 707|.480000P00 MHz

M2 LT TR
1114 den
712{ 500000p00 MHZ

ety |

-70

Center 710 MHz

Date:

Middle channel

®

18.0CT.2017 09:37:46

1 MHz//

QPSK

RBW 100 kHz

Span 10 MHz

Marker 1 [T1 ]

Ref 30 dBm “Att 30 dB SWT 2.5 ms 712.020000000 MHz
30 Offket 10|dB [ 2600 dB
02000000 iz
P
i -11|60 dem
'y A 711/.020000p00 MHz
AN Lo,
SR i
“11[60 asn
716] 04000000 iz
, )l \02
e telden -
0
Comter 7135 Whz Twes Shan 10

Date: 18.0CT.2017 09:38:55

VB 300 Ktz 62 der
Ref 30 dBm Att 30 dB SWT 2.5 ms 713.920000000 MHz
30 Offfet 10|dB ndB [TR] 26L00 dB
oW 5 100000p00 iz
i B
Tial1s aer
Mt A B pantmlsy 710 s60000bo0 iz
et
olae aen
716} 060000p00 Wz
r2
0 i
Il/ \]«
AR e s
0
Comter 7155 W T Span 10 Wz

Date: 18.0CT.2017 09:38:49

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCISE1710006
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